Issuu on Google+

Denne katalog er hentet fra

D

el

Pa

rs

ek u at n al og

Telefon: 63836000 Mail: salg@boatparts.no


PARSUN

DESPIECE MOTORES PARTS CATALOGUE ESPLOSI MOTORI

BY


PARSUN


PARSUN ÍNDICE DESPIECE - Parts catalogue index - Indice esplosi

MODELO MOTOR

PÁGINAS

Engine model

Pages

Modello motore

Pagine

F2.6

1-21

F4 & F5

22-38

F6, F8 & F9.8

39-63

F9.9, F13.5 & F15

64-97

F20 & F25

98-126


PARSUN


PARSUN CAMBIO - Control - Cambio

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-02000006 PAGB/T97.1-85 PAF2.6-02000008 PAGB/T5783-2000 PAGB/T91-86 PAF2.6-02000007 PAF2.6-00000001 PAF2.6-00000002 PAF2.6-03000005 PAGB/T879.2-2000 PAGB/T5783-2000 PAF4-02000002 PAJISB2401 PAF2.6-02020000 PAF4-02000003 PAGB308-84 PAF4-00000005

DESCRIPCIÓN Description Descrizione LEVER, SHIFT ROD WASHER WASHER, SHIFT ROD LEVER BOLT PIN, COTTER ROD SHIFT CONNECTOR, SHIFT ROD A CONNECTOR, SHIFT ROD B SHIFT CAMSHAFT PIN BOLT BUSHING, SHIFT ROD LEVER O-RING GEAR SHIFT HANDLE ASSY SPRING, GEAR BALL 8 WASHER

CANTIDAD Quanty Quantità 1 3 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1

1


PARSUN SOPORTE MOTOR - Bracket - Supporto motore

MOTOR - Engine - Motore F2.6.

2


PARSUN SOPORTE MOTOR - Bracket - Supporto motore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44

REF. PARSUN Ref. Parsun Ref. Parsun GB/T875-86 PAF4-01060002 PAF2.6-01050101 PAF2.6-01050002 PAF2.6-01050001 PAF2.6-00000101 PAGB/T818-2000 PAGB/T97.1-85 PAGB/T5783-2000 PAF2.6-01050200 PAF2.6-01000003 PAF2.6-01000004 PAF2.6-01050100 PAF2.6-01040100 PAF2.6-01040001 PAF2.6-01030007 PAF2.6-01030100 PAF4-01090006 PAF2.6-01030003 PAF2.6-01030004 PAGB/T879.2-2000 PAGB/T7940.1-95 PAF2.6-01030001 PAF2.6-01030005 PAGB/T896-86 PAF2.6-01030006 PAF2.6-01000001 PAGB/T6172.1-85 PAGB/T6170-85 PAGB/T96-1985 PAF2.6-01010000 PAF2.6-01020000 PAF4-01010005 PAF4-01010002 PAF4-01010004 PAF4-01010003 PAF2.6-01000002 PAGB/T889.1-2000 PAF2.6-01010001 PAF2.6-07000009 PAGB/T5782-2000 PAF2.6-00000100 PAF2.6-01040000 PAF2.6-00000102

DESCRIPCIÓN Description Descrizione RIVET CLAMP HANDLE LOCKED SCREW SPRING COVER, SWIVEL BRACKET COVER, BRACKET SCREW, PAN HEAD WASHER BOLT LOCKED BLOCK ASSY BUSHING A BUSHING B LOCKED HANDLE ASSY DAMPER BRACKET, THRUST RECEIVE LEVER TILT CLAMP HANDLE ASSY BUSHING SPRING LEVER,TILT LOCK PIN NIPPLE, GREASE BRACKET, SWIVEL ROD, TILT LOCK CLIP PIN BOLT NUT NUT WASHER BRACKET LEFT ASSY BRACKET RIGHT ASSY RIVET CLAMP BOLT CLAMP SHIPBOARD HANDLE CLAMP PLATE BUSH, BOLT NUT BRACKET,CLAMP(LEFT) MARK 9 BOLT BRACKET,COVER ASSY THRUST RECEIVE ASSY BUSH

CANTIDAD Quanty Quantità 1 1 1 1 1 1 2 6 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 2 2 2 2 1 1 1 1 1 1 1 1

3


PARSUN DIRECCIÓN - Steering - Sterzo

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27

4

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T5783-2000 PAF4-01000014 PAF4-01000008 PAF4-01000011 PAF4-05000014 PAF4-01000010 PAF4-01000012 PAF4-01000009 PAGB/T91-86 PAF4-01090200 PAF4-01090001 PAF4-01090002 PAGB/T818-85 PAF2.6-02010003 PAF4-01090100 PAF4-01090003 PAF4-01090006 PAF4-01090007 PAGB/T848-85 PAF4-01090303 PAGB/T827-86 PAT15-01020301 PAGB/T820-85 PAT15-01020302 PAT15-01020300 PAF4-01090401 PAF2.6-02010200

DESCRIPCIÓN Description Descrizione BOLT M8x25 COVER, HANDLE STEERING BUSH B, HANDLE WASHER A, BUSH HANDLE DAMPER ASSY WASHER B, BUSH BUSH, WAVE BUSH A, HANDLE PIN, COTTER 1.6x12 BOLT, FRICTION ADJUSTING HANDLE, STEERING STAY SCREW, PAN HEAD THROTTLE CABLE ASSY LEVER, THROTTLE FRICTION BUSH SPRING WASHER INDICATOR THROTTLE RIVET PLASTIC COVER, HANDLE SCREW RUBBER COVER, HANDLE STEERING HANDLE ASSY STOPER, HANG ROPE ASSY ENGINE STOP SWITCH ASSY

CANTIDAD Quanty Quantità 1 1 1 1 1 2 1 1 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1


PARSUN COLA SUPERIOR - Upper casing - Parte alta piede

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-02000001 PAF15-0000013 PAF2.6-00000003 PAF4-02000012 PAF2.6-02000005 PAF2.6-02000004 PAGB/T97.1-85 PAGB/T818-2000 PAGB/T7940.1-95 PAGB/T5783-2000 PAF2.6-00000102

DESCRIPCIÓN Description Descrizione UPPER CASING PIN GASKETÿ ENGINE RUBBER PLUG, UPPER GASKET, EXHAUST COVER EXHAUST COVER WASHER SCREW GREASE CUP BOLT BUSH

CANTIDAD Quanty Quantità 1 2 1 2 1 1 7 1 1 6 1

5


PARSUN COLA INFERIOR 1 - Lowwer casing & drive 1 - Parte inferiore piede 1

MOTOR - Engine - Motore F2.6.

39

6


PARSUN COLA INFERIOR 1 - Lowwer casing & drive 1 - Parte inferiore piede 1 Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 39

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-03000001 PAF2.6-03000003 PAF2.6-03000004 PAF2.6-03000007 PAF2.6-03000009 PAF4-03000013 PAF2.6-03000008 PAF2.6-03000010 PAF2.6-03000100 PAF2.6-03000015 PAJASO F404 19-033 PAF2.6-03000014 PAF4-03000021 PAF2.6-03000016 PAGB/T5783-2000 PAF2.6-03000011 PAF2.6-03000013 PAF2.6-03000012 PAF2.6-03000020 PANTN 16003 EY PAF2.6-03000019 PAF2.6-03000202 PAF4-03030003 PAF2.6-030000201 PAF2.6-03000021 PAJISB 2401 P48 PAF2.6-03000301 PAF4-03050002 PAGB/T5783-2000 PAGB/T97.1-85 PAF2.6-03000002 PAF2.6-03000017 PAF2.6-03000018 PAGB/T-896-86 PAF4-03000024 PAF4-03000023 PAF2.6-03000302 PAF2.6-03000300 PAF2.6-0300000L PAF2.6-0300000S

DESCRIPCIÓN Description Descrizione LOWER CASING BEARING OIL SEAL GASKET, WATER PUMP O-RING PIN HOUSING, WATER PUMP OUT PLATE IMPELLER ASSY COVER, INNER WATER PUMP O-RING WATER PUMP HOUSING RUBBER TUBE, WATER PUMP PLATE, WATER PUMP FIXED BOLT DRIVE SHAFT PIN CLIP PLUG, SHIFT BALL BEARING POSITIVE GEAR ASSY CLUTCH BLOCK SPRING, CLUTCH BLOCK SHAFT, PROPELLER WASHER O-RING COVER, LOWER CASING OIL SEAL BOLT WASHER BEARING SHIM (T: 2.0MM) INITIATIVE GEAR CIRCLIP GASKET PLUG, OIL HOLE BEARING, SLEEVE COVER ASSY, LOWER CASING COOMPLETE GEAR HOUSING LARGE COOMPLETE GEAR HOUSING SMALL

CANTIDAD Quanty Quantità 1 1 1 1 1 2 1 1 1 1 1 1 1 2 4 1 1 1 1 1 1 1 1 1 1 1 1 2 2 2 1 1 1 1 2 2 1 1 1 1

7


PARSUN COLA INFERIOR 2 - Lowwer casing & drive 2 - Parte inferiore piede 2

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13

8

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-02000003 PAF4-02040002 PAF15-00000013 PAF4-03000025 PAF2.6-03010000 PAF4-03000026 PAF4-03080000 PAGB/T91-86 PAF4-03000022 PAGB/T861.1-87 PAGB/T5783-2000 PAGB/T97.1-85 PAGB/T5783-2000

DESCRIPCIÓN Description Descrizione WATER TUBE I-SHAPED RUBBER BAND PIN SPACER PROPELLER ASSY WASHER NUT ASSY PIN, COTTER ANODE WASHER, INTERNAL TOOCH BOLT WASHER BOLT

CANTIDAD Quanty Quantità 1 1 2 1 1 1 1 1 1 1 1 4 3


PARSUN ENCENDIDO - Ignitor assy- Accensione

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T6171-86 PAF4-04000021 PAF2.6-04000016 PAF2.6-04000400 PAF4-04000019 PAGB/T5783-2000 PAGB/T97.1-85 PAF2.6-04000600 PAGB/T5782-2000

DESCRIPCIÓN Description Descrizione NUT WASHER PULLEY, STARTER FLY WHEEL ASSY KEY BOLT WASHER HIGH PRESSURE ASSY BOLT

CANTIDAD Quanty Quantità 1 1 1 1 1 2 3 1 1

9


PARSUN BLOQUE 1 - Cylinder & cranckase 1 - Blocco 1

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

10

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T5783-2000 PAGB/T97.1-85 PAF2.6-04000501 PAF4-04000011 PAF4-04070003 PAGB/T818-85 PAF4-04010002 PAF2.6-04000007 PAT15-04000010 PAF2.6-04000005 PA166F-010104 PAF2.6-04040100 PAF15-04000005 PAF15-00000013 PAF2.6-04000001 NGKBR6HS PAF4-04000034 PAGB/T5783-2000 PAF2.6-07000008 PAF4-08000110 PAF2.6-04000006

DESCRIPCIÓN Description Descrizione BOLT WASHER, PLATE COVER, THERMOSTAT GASKET, THEMOSTAT ANODE SCREW, PAN HEAD PIPE, JOINT PIPE, WATER THERMOSTAT GASKET, CYLINDER COVER VALVE GUIDE BUSH CYLINDER HEAD ASSY SPILE WATER ASSY PIN GASKET, CYLINDER HEAD SPARK PLUG BOLT BOLT MARK 8 MARK 10 COVER, CYLINDER HEAD

CANTIDAD Quanty Quantità 3 9 1 1 1 1 1 1 1 1 2 1 1 2 1 1 4 6 1 1 1


PARSUN CIGÜEÑAL Y PISTONES - Crankshaft & piston - Albero motore e pistoni

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-04020002 PAF2.6-04020003 PAF2.6-04020004 PAF2.6-04020006 PAF2.6-04020005 PAF2.6-04020001 PAF2.6-04020100 PAF2.6-04020103 PAF2.6-04030000 PAF2.6-04000003

DESCRIPCIÓN Description Descrizione PISTON RING 1 PISTON RING 2 COMBINED OIL RING CIRCLIP PIN, PISTON PISTON ROD, CONNECTING BOLT CRANK ASSY WASHER, PLATE

CANTIDAD Quanty Quantità 1 1 1 2 1 1 1 2 1 1

11


PARSUN ÁRBOL DE LEVAS Y VÁLVULAS - Camshaft & valve - Asse a camme e valvole

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13 14

12

REF. PARSUN Ref. Parsun Ref. Parsun PA166F-010011 PA166F-010010 PA166F-010009 PA166F-010008 PA166F-010006 PAF4-04080010 PAF4-04080008 PA166F-010003 PA166F-010001 PA166F-010002 PAF2.6-04040001 PAF2.6-04000002 PA166F-000001 PAF2.6-04000100

DESCRIPCIÓN Description Descrizione LOCK NUT PIVOT, ROCKER ARM ARM, VALVE ROCKER BOLT, ROCKER ARM CLAMP, VALVE SPRING, VALVE RETAINER SPRING, VALVE STEM SEAT, VALVE STEM VALVE, INTAKE VALVE, EXHAUST PLATE, PUSH ROD ROD, VALVE PUSH LIFTER, VALVE CAMSHAFT ASSY

CANTIDAD Quanty Quantità 2 2 2 2 2 2 2 2 1 1 1 2 2 1


PARSUN ADMISIÓN - Intake - Aspirazione

MOTOR - Engine - Motore F2.6.

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14

REF. PARSUN Ref. Parsun PAGB/T5782-2000 PAGB/T97.1-85 PAF2.6-04000012 PAF2.6-04000300 PAJASO F404 24-021 PAF2.6-04000015 PAF2.6-04070200 PAF2.6-04000018 PAF2.6-04000011 PAF2.6-04000010 PAIIT2.5X60 PAF2.6-04000013 PAF2.6-04000014 PAF2.6-04000200

DESCRIPCIÓN Description BOLT WASHER BUSH, INTAKE SILENCER SILENCER ASSY, INTAKE O-RING HOSE CHOKE HANDLE ASSY GASKET, CARBURETOR AIRPROOF INSULATOR, CARBURETOR GASKET, CARBURETOR AIRPROOF CLAMP HOSE HOSE CARBURETOR

CANTIDAD Quanty 2 2 2 1 1 1 1 1 1 1 1 1 1 1

13


PARSUN CARBURADOR - Carburetor - Carburatore MOTOR - Engine - Motore F2.6.

14


PARSUN CARBURADOR - Carburetor - Carburatore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37

REF. PARSUN Ref. Parsun Ref. Parsun PAF2. 6-04000200 PAF2. 6-04000201 PAGB/T818-M4X10 PAF2. 6-04000202 PAF2. 6-04000203 PAF2. 6-04000204 PAF2. 6-04000205 PAF2. 6-04000206 PAF2. 6-04000207 PAGB/T93-3 PAGB/T818-M3X5 PAF2. 6-04000223 PAF2. 6-04000208 PAF2. 6-04000209 PAF2. 6-04000210 PAF2. 6-04000211 PAF2. 6-04000212 PAF2. 6-04000213 PAF2. 6-04000214 PAF2. 6-04000215 PAF2. 6-04000216 PAF2. 6-04000217 PAF2. 6-04000218 PAF2. 6-04000219 PAF2. 6-04000220 PAGB/T93-4 PAGB/T818-M4X8 PAF2. 6-04000221 PAF2. 6-04000222 PAF2. 6-04000224 PAF2. 6-04000225 PAGB/T818-M4X12 PAF2. 6-04000226 PAF2. 6-04000227 PAGB/T97.1-4 PAF2. 6-04000228 PAF2. 6-04000229

DESCRIPCIÓN Description Descrizione CARBURETOR ASSY CARBURETOR BOLT PLATE GASKET BOLT SPRING, THORTTEL APRON, CHOKE APRON, ACCELERATOR WASHER, SPRING BOLT SPRING SEAL SCREW, AIR ADJUSTING JET, AIR SLOW JET, MAIN VALVE, NEEDLE NOZZLE, MAIN CAP, MAIN WRING, SPRING BUSH, LINK LINK, CHOKE PIN, FLOAT SEAL PLATE, CHOKE WASHER, SPRING BOLT BOLT FLOAT PLUG, DRAIN GREASE CUP BOLT O-RING KNOB WASHER BOLT SEAL

CANTIDAD Quanty Quantità 1 1 3 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 3 1 1 1 1 2 1 1 1 1 1

15


PARSUN BLOQUE 2 - Cylinder & crankcase 2 - Blocco motore 2

MOTOR - Engine - Motore F2.6.

16


PARSUN BLOQUE 2 - Cylinder & crankcase 2 - Blocco motore 2 Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26

REF. PARSUN Ref. Parsun Ref. Parsun PAT15-04010202 PAF2.6-04010100 PAF15-07050004 PAJASO F404 31-025 PAF2.6-04010102 PAF2.6-04000008 PAF2.6-04000009 PAGB/T5783-2000 PAGB/T97.1-85 PAF2.6-04010001 PAF2.6-04000004 PA62/22C3 PAGB/T5783-2000 PAF2.6-04050100 PAF15-0000013 PAGB/T5783-2000 PAF4-04000006 PAF4-04000001 PAF2.6-04060000 PAF2.6-04060002 PAF4-04060002 PAF2.6-04060001 PAGB/T5783-2000 PAF25-05000013 PAGB/T5783-2000 PAF2.6-04050001

DESCRIPCIÓN Description Descrizione PIPE, WATER CRANK CASE PLUG, OIL O-RING GAUGE, LEVEL BRACKET, DAMPER RUBBER BLOCK, DAMPER BOLT WASHER OIL SEAL CRANK CASE COMPLEX GASKET BALL BEARING BOLT GEAR UNIT ASSY PIN BOLT WASHER BOLT, DISCHARGING OIL OIL SEAL SHELL ASSY OIL SEAL O RING SHELL, OIL SEAL BOLT CLAMP A BOLT CRANKCASE COVER

CANTIDAD Quanty Quantità 1 1 1 1 1 1 2 2 11 2 1 1 1 1 2 1 2 1 1 2 1 1 1 1 8 1

17


PARSUN COMBUSTIBLE - Fuel - Impianto

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

18

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04120100 PAF4-04120103 PAF4-04120105 PAF4-04120106 PAF4-04120104 PAF2.6-04000033 PAF2.6-04000026 PAF2.6-04000027 PAF2.6-04000028 PAF4-04120005 PAF4-05000010 PAF4-04000032 PAF2.6-04000029 PAF2.6-04000030 PAF2.6-04000017 PAJASOF404 24-014 PAF2.6-00000004 PAGB/T823-2000 PAF2.6-07000007 PAF2.6-04000022 PAF2.6-04000023

DESCRIPCIÓN Description Descrizione TANK COVER ASSY SPRING, PREVENT DESQUAMATING SHEET METAL, PREVENT DESQUAMATING EYELET, STEEL WIRE CHAIN, PREVENT DESQUAMATING WASHER, DAMPER FUEL TANK, INNER DAMPER, FUEL TANK TUBE, DAMPER FILTER, FUEL TANK SPRING,OIL TUBE DAMPER,OIL TUBE OIL TUBE SPRING,OIL TUBE CONNECTING-ROD, OIL SWITCH O-RING KNOB, OIL SWITCH SCREW, PAN HEAD MARK 7 VENTILATIVE COVER TUBE, WASHER

CANTIDAD Quanty Quantità 1 1 2 2 1 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 3


PARSUN ARRANQUE - Starter assy - Avviamento

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-04070002 PAGB/T5782-2000 PAGB/T97.1-85 PAF2.6-04070100 PAF2.6-04070001 PAF2.6-04070008 PAF4-04130100 PAF2.6-04070007 PAF2.6-04070003 PAF4-04130005 PAF2.6-04070004 PAF2.6-04070005 PAF4-04130007 PAF2.6-04070006 PAF4-04130008 PAF2.6-04000024 PAF2.6-04000034 PAF2.6-04000025 PAF2.6-04070000

DESCRIPCIÓN Description Descrizione SEAL, FORTHY RUBBER BOLT WASHER CASE, STARTER SEAL, FORTHY RUBBER DAMPER, HANDLE STARTER HANDLE ASSY WIRE, STARTER WASHER,THRUST SPRING, VOLUTE DRULL, SHEAVE PAWL, DRIVE BOLT, STARTER PLATE, PRESS SCREW, STARTER BUSH, STARER DAMPER, FUEL TANK BUSH, STARTER STARTER ASSY

CANTIDAD Quanty Quantità 1 3 3 1 1 1 1 1 1 1 1 2 1 1 1 3 2 2 1

19


PARSUN BANDEJA - Bottom cowling - Base calandra MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9 10 11 12 13

20

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-05000002 PAF2.6-05000004 PAF2.6-05000008 PAF2.6-05000010 PAGB/T5783-2000 PAF2.6-05000006 PAF2.6-05000007 PAF2.6-05000003 PAF2.6-05000001 PAGB/T845-85 PAF2.6-05000009 PAGB/T96-85 PAF2.6-05000005

DESCRIPCIÓN Description Descrizione SEAL,BOTTOM COWLING RUBBER PLUG, CIRCULAR HOOK, LOCKING METALLIC LINK ROD BOLT DAMPER TUBE FLANGE RUBBER PLUG, QUADRATE BOTTOM COWLING SCREW, TAPPING CONNECTER-ROD WASHER 6 RUBBER COVER

CANTIDAD Quanty Quantità 1 2 2 2 4 4 4 1 1 2 2 4 1


PARSUN TAPA - Top cowling - Calandra

MOTOR - Engine - Motore F2.6.

1 2 3 4 5 6 7 8 9

REF. PARSUN Ref. Parsun Ref. Parsun PAF2.6-06000001 PAF2.6-06000002 PAF2.6-06000003 PAF2.6-07000005 PAF2.6-07000001 PAF2.6-07000002 PAF2.6-07000003 PAF2.6-07000004 PAGB/T845-85

DESCRIPCIÓN Description Descrizione TOP COWLING SILENCER, INTAKE DAMPER, INTAKE SILENCER MARK 5 MARK 1 MARK 2 MARK 3 MARK 4 SCREW, TAPPING

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 2

21


PARSUN SOPORTE MOTOR - Bracket - Supporto Motore

MOTOR - Engine - Motore F4 & F5

22


PARSUN SOPORTE MOTOR - Bracket - Supporto Motore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-02000008 PAF4-02000007 PAF4-02020000 PAF4-01050002 PAF4-01050000 PAGB/T879-86 PAF4-01050003 PAGB/T889.1-2000 PAF4-01000002 PAF4-01020000 PAF4-08000108 PAF4-01030001 PAGB/T6170-86 PAGB/T97.1-85 PAF4-01000003 PAF4-01030103 PAF4-01030003 PAF4-01030002 PAGB/T5783-2000 PAF4-01030005 PAF4-01030101 PAF4-01030004 PAF4-01030102 PAF4-01000006 PAF4-01000007 PAGB/T5783-2000 PAF4-01070000 PAF4-02000009 PAF4-01000004 PAF4-01010005 PAF4-01010004 PAF4-01010002 PAF4-01010003 PAGB/T5782-2000 PAGB/T5782-2000 PAF4-01010001 PAF4-01010000 PAF4-01000005 PAGB/T5782-86 PAF4-01060002 PAGB/T875-86 PAF4-01060001 PAF4-01060000 PAGB/T96-1985

DESCRIPCIÓN Description Descrizione BUSH, SHOCK ABSORPTION TOP, SHOCK ABSORPTION UPPER LOCKING RING ASSY SPRING, CONICAL TILT ROD ASSY PIN, SPRING NOG, PREVENTED UNLOCK NUT, METALLOID EMBEDED HEXAGON BOLT M8 PLATE BRACKET LEFT ASSY MARK 8 BRACKET, SWIVEL HEXAGON NUT M6 WASHER 6 WASHER, NYLON SHEATH HANDLE SPRING, TORSION (LEFT) BUSHING, NYLON HEXAGON BOLT M6x20 FIXED COVER, BRACKER BRACKET, TILT LOCK SPRING, TORSION (RIGHT) ORIENTATION HANDLE SPRING SPRING HEXAGON BOLT M6x12 TILT LOCKED CLASP ASSY BOTTOM ABSORBTION ASSY BUSHER, BOLT RIVET, CLAMP HANDLE CLAMP SHIPBOARD HANDLE CLAMP BOLT CLAMP PLATE HEXAGON BOLT M6x120 HEXAGON BOLT M8x135 BRACKET, CLAMP (RIGHT) BRACKET RIGHT ASSY COVER, SWIVEL BRACKET HEXAGON BOLT M6x35 CLAMP HANDLE RIVET LOCKED SCREW LOCKED HANDLE ASSY BIG WASHER

CANTIDAD Quanty Quantità 4 1 1 1 1 1 1 1 1 1 1 1 1 11 2 1 1 2 2 1 1 1 1 1 1 2 1 1 1 2 2 2 2 1 1 1 1 1 6 1 1 1 1 2

23


PARSUN CAMBIO - Control - Cambio MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

24

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-00000007 PAF4-02010000 PAJISB2401 PAF4-02000002 PAGB/T820-2000 PAF4-02000003 PAGB308-84 PAGB/T5783-2000 PAGB/T308-84 PAGB/T97.1-25 PAF4-02000006 PAF4-02000004 PAF4-00000003 PAF4-00000004 PAF4-00000005 PAGB/T5284-86

DESCRIPCIÓN Description Descrizione HANDLE, GEAR SHIFT SHAFT, CHANGE O-RING BUSHING, SHIFT ROD LEVER SCREW, OVAL HEAD M5x20 SPRING, GEAR BALL 8 BOLT M5x25 PIN, COTTER 1.6x12 WASHER, PLATE 5 LEVER, SHIFT ROD ROD SHIFT CONNECTOR, SHIFT ROD A CONNECTOR, SHIFT ROD B BIG, WASHER BOLT M6x20

CANTIDAD Quanty Quantità 1 1 2 1 1 1 1 1 1 2 1 1 1 1 1 1


PARSUN DIRECCIÓN - Steering - Sterzo

MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-01090001 PAF4-01000009 PAF4-01000012 PAF4-01000010 PAF4-05000014 PAF4-01000011 PAF4-01000008 PAF4-01000014 PAGB/T5783-2000 PAF4-08000104 PAGB/T91-86 PAF4-01090200 PAF4-08000103 PAF4-01090006 PAF4-01090007 PAGB/T848-85 PAF4-01090303 PAF4-01090301 PAF4-01090302 PAGB/T820-85 PAGB/T827-86 PAF4-01090000 PAF4-01090003 PAF4-01090100 PAGB/T818-85 PAF4-01090002 PAF4-08000105 PAF4-01090008 PAF4-01090401 PAF4-01090400

DESCRIPCIÓN Description Descrizione HANDLE, STEERING BUSHING, HANDLE A BUSH WASHER BUSHING B BUSHING, RUBBER WASHER BUSHING A BUSHING, HANDLE STEERING B COVER, HANDLE STEERING BOLT M8x25 MARK 4 PAN, COTTER 1.6x12 BOLT, FRICTION ADJUSTING MARK 3 BUSH SPRING, COMPRESSION WASHER, PLATE 10 INDICATOR THROTTLE GRIP, STEERING HANDLE RUBBER, HANDLE SCREW M5x24 RINET 2x5 STEERING HANDLE ASSY FRICTION LEVER, THROTTLE SCREW, PAN HEAD M5x12 STAY MARK 5 THROTTLE CABLE ASSY STOPER, HANG ROPE ASSY ENGINE STOP SWITCH ASSY

CANTIDAD Quanty Quantità 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1

25


PARSUN DESPIECE COLA - Lower drive assy - Esploso piede

MOTOR - Engine - Motore F4 & F5

41

26


PARSUN DESPIECE COLA - Lower drive assy - Esploso piede Nº

1 2 3 4 5 6 7 8 9 10 11 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 37 38 39 40 40 41 41

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T5782-2000 PAF4-03000020 PAF4-03000021 PAF4-03000013 PAF4-03000019 PAF4-03000018 PAF4-03000017 PAF4-03060000 PAF4-03000015 PAF4-03000014 PAF4-03020000 PAF4-03020000S PAGB/T5783-2000 PAGB/T97.1-85 PAF4-03000012 PAF4-03000011 PAF4-03000027 PAF4-03000009 PAF4-03040000 PAGB/T276-94 PAF4-03050002 PAJISB2401 P48 PAF4-03050001 PAGB/T5783-2000 PAF4-03000003 PAF4-03000023 PAF4-03000024 PAF4-03000001 PAGB/T-896-86 PAF4-03000007 PAF4-03000006 PAF4-03000002 PAF4-03000008 PAF4-03010000 PAF4-03030002 PAF4-03030003 PAF4-03030001 PAF4-03000004 PAF4-03000004S PAF4-03000016 PAF4-03000005 PAGB/T5782-2000 PAGB/T5782-2000S PAF-0300000L PAF-0300000S

DESCRIPCIÓN Description Descrizione HEXAGON BOLT M6x45 PLATE, WATER PUMP FIXED RUBBER TUBE, WATER PUMP PIN, WATER PUMP HOUSING, WATER PUMP GASKET, WATER PUMP COVER COVER, INNER WATER PUMP IMPELLER,WATER PUMP OUT PLATE RUBBER JACKET, SHIFT ROD CAM ASSY, SHIFT ROD CAM ASSY, SHIFT ROD SMALL HEXAGON BOLT M6x25 WASHER, PLATE 6 BASE, WATER PUMP HERMETIC GASKET, WATER PUMP BASE OIL SEAL WASHER, REVERSE GEAR REVERSE GEAR ASSY BEARING OIL SEAL O-RING COVER, LOWER CASING HEXAGON BOLT M6x18 BEARING PLUG, OIL HOLE M80 GASKET LOWER CASING CIRCLIP 6 INITIATIVE GEAR WASHER, INITIATIVE GEAR BEARING PLUGER, SHIFT POSITIVE GEAR ASSY CLUTCH BLOCK SPRING, CLUTCH BLOCK SHAFT, PROPELLER SHAFT, DRIVE SHAFT, DRIVE SMALL PIN CLIP HEXAGON BOLT L HEXAGON BOLT S COMPLETE GEAR HOUSING LARGE COMPLETE GEAR HOUSING SMALL

CANTIDAD Quanty Quantità 4 2 1 2 1 1 1 1 1 1 1 1 1 5 1 1 2 2 1 2 2 1 1 2 1 3 3 1 1 1 1 1 1 1 1 1 1 1 1 2 1 2 2 1 1

27


PARSUN COLA SUPERIOR - Upper casing - Parte alta piede

MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 12

28

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-00000006 PAF4-00000001 PAGB/T97.1-85 PAGB/T5284-86 PAJB/T7940.1-95 PAF4-02000001 PAF4-02000011 PAF4-02000012 PAGB/T 893.1-1986 PAF4-02030003 PAF4-02030002 PAF4-02030001

DESCRIPCIÓN Description Descrizione GASKET, ENGINE PIN, HOLLOW WASHER 6 HEXAGON BOLT M6x35 GREASE CUP, DIRECT IN FUSE M6 CASING, UPPER WASHER, SHIFT ROD RUBBER PLUG, UPPER CIRCLIP 22 RUBBER BUSHING, DRIVE BUSHER, DRIVE SHAFT EXTENSION

CANTIDAD Quanty Quantità 1 4 7 7 1 1 1 2 1 1 1 1


PARSUN COLA INFERIOR - Lowwer casing & drive - Parte inferiore piede

MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 11 12

REF. PARSUN Ref. Parsun Ref. Parsun GB/T91-86 PAF4-03080000 PAF4-03000026 PAF4-03070000 PAF4-03000025 PAF4-03000022 PAGB/T97.1-85 PAGB/T861.1-87 PAGB/T5783-2000 PAF4-00000001 PAF4-02040001 PAF4-02040001S PAF4-02040002

DESCRIPCIÓN Description Descrizione PIN, COTTER 2.5x30 NUT ASSY WASHER, STAINLESS STEEL PROPELLER ASSY SPACER ANODE WASHER, PLATE 6 WASHER, INTERNAL TOOCH 6 HEXAGON BOLT M6x12 HOLLOW PIN WATER TUBU ASSY WATER TUBU ASSY SMALL I-SHAPED RUBBER BAND

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 1 2 1 1 1

ENCENDIDO - Ignitor assy - Accensione

MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9

REF. PARSUN Ref. Parsun Ref. Parsun GB/T6171 86 PAF4-04000021 PAF4-04000020 PAF4-04100000 PAGB/T5782-2000 PAF4-04000038 PAGB/T5783-2000 PAGB/T97.1-85 PAF4-04000019

DESCRIPCIÓN Description Descrizione NUT WASHER PULLEY, STANTER FLY WHEEL BOLT M6x25 IGNITION WINDING ASSY BOLT M6x10 WASHER, PLATE 6 KEY

CANTIDAD Quanty Quantità 1 1 2 1 2 1 1 3 1

29


PARSUN CIGÜEÑAL Y PISTONES - Crankshaft & piston - Albero motore e pistoni MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04020002 PAF4-04020003 PAF4-04020004 PAF4-04020006 PAF4-04020005 PAF4-04020001 PAF4-04020100 PAF4-04020103 PAF4-04030000 PAF4-04000004 PAF4-04020200

DESCRIPCIÓN Description Descrizione PISTON RING 1 PISTON RING 2 COMBINED OIL RING CIRCLIP PIN, PISTON PISTON ROD, CONNECTING BOLT, ROD CLEVEL CRANK ASSY WASHER, PLATE PISTON ASSY

CANTIDAD Quanty Quantità 1 1 1 2 1 1 1 2 1 1 1

ÁRBOL DE LEVAS Y VÁLVULAS - Camshaft & valve - Asse a camme e valvole

MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

30

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04040000 PAPS2700.03.02 PAF4-04000015 PAF4-04080009 PA166F-010008 PA166F-010009 PA166F-010010 PA166F-010011 PAF4-04080005 PAF4-04080006 PAF4-04080007 PAPS2700.04.03 PAF4-04080008 PAF4-04080010 PAF4-04080011

DESCRIPCIÓN Description Descrizione CAMSHAFT ASSY LIFTER, VALVE ROD, VALVE PUSH PLATE, PUSH ROD BOLT, ROCKER ARM ARM, VALVE ROCKER PIVOT, ROCKER ARM LOCKNUT M6X0.75 DOOR, INTAKE DOOR, EXHAUST SEAT, VALVE SPRING SEAT, VALVE STEM SPRING, VALVE INNER SPRING, VALVE RETAINER CLAMP, VALVE

CANTIDAD Quanty Quantità 1 2 2 1 2 2 2 1 1 1 2 2 2 2 2


PARSUN BLOQUE 1 - Cylinder & cranckase 1 - Blocco motore 1

MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

REF. PARSUN Ref. Parsun Ref. Parsun GB/T5783-86 PAF4-04000018 PAF4-04000017 PAF4-04080002 PAF4-04080101 PAF4-04000003 PAF4-04000014 PAGB/T5782-1986 NGKBPR7HS PAF4-04000033 PAF4-04000034 PAGB/T5783-2000 PAGB/T97.1-85 PAF4-04000036 PAGB/T97.1-85 PAGB/T5783-2000 PAF4-04000012 PAF4-04010002 PAF4-04070001 PAF4-04070100 PAF4-04000011 PAF4-04070003 PAGB/T818-85

DESCRIPCIÓN Description Descrizione BOLT, HEXAGON COVER, CYLINDER HEAD GASKET, CYLINDER COVER PIPE, VALVE CYLINDER, HEAD PIN, HOLLOW GASKET, CYLINDER HEAD BOLT, HEXAGON PLUG, SPARK BOLT, CYLINDER HEAD “A” BOLT BOLT, HEXAGON WASHER, PLATE THERMOSTAT WASHER, PLATE BOLT, HEXAGON PIPE, RETURN SPILE WATER COVER, THERMOSTAT COVER AND SPILE WATER ASSY GASKET, THERMOSTAT ANODE SCREW, PAN HEAD

CANTIDAD Quanty Quantità 4 1 1 2 1 2 1 1 1 3 1 1 1 1 8 3 1 1 1 1 1 1 1

31


PARSUN BLOQUE 2 - Cylinder & cranckase 2 - Blocco motore 2

MOTOR - Engine - Motore F4 & F5

32


PARSUN BLOQUE 2 - Cylinder & cranckase 2 - Blocco motore 2 Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04010100 PAF4-04010002 PAF4-04010004 PAGB/T276-94 PAF4-04000009 PAF4-04000010 PAGB/T5782-2000 PAGB/T97.1-85 PAGT/T818-85 PAF4-04010003 PAF4-04000003 PAF4-04050001 PAF4-04000002 PAGB/T5787-1986 PAF4-04060003 PAF4-04060004 PAF4-04060002 PAF4-04060001 PAF4-04060000 PAGB/T97.1-85 PAGB/T5783-2000 PAF4-04000006 PAF4-04050100 PAGB/T5783-2000 PAF4-04000008 PAF4-04000007 PAF4-04000001

DESCRIPCIÓN Description Descrizione CRANK CASE PIPE, JOINT OIL SEAL BEARING BREATHER GASKET COVER BOLT, HEXAGON WASHER SCREW, PAN HEAD VELVE, BREATHER FLAP HOLLOW PIN COVER, CRANK CASE CRANA CASE COMPLEX GASKET BOLT, HEXAGON OIL SEAL OIL SEAL O-RING SHELL, OIL SEAL OIL SEAL, SHELL ASSY WASHER, PLATE BOLT, HEXAGON WASHER GEAR UNIT ASSY BOLT, HEXAGON O-RING PLUG WITH DIPSTICK BOLT, DISCHARGING OIL

CANTIDAD Quanty Quantità 1 1 1 1 1 1 3 3 1 1 2 1 1 7 1 2 1 1 1 8 1 1 1 1 1 1 1

33


PARSUN COMBUSTIBLE - Fuel - Carburante MOTOR - Engine - Motore F4 & F5

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31

34

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T823-88 PAF4-04090003 PAF4-04090004 PAF4-04090011 PAF4-04090005 PAF4-04090002 PAF4-04090100 PAGB/T309-2000 PAF4-04090008 PAF4-04090001 PAF4-04090007 PAF4-04090006 PAGB/T6170-2000 PAF4-04090000 PAF4-04090009 PAF4-04000031-2 PAF4-04000028 PAF4-04000030 PAGB/T93-1987 PAGB/T97.1-85 PAGB/T5783-2000 PAF4-05000008 PAF4-05000300 PAF4-05000007 PAF15-05000011 PAF4-05000200 PAF4-05000006 PAF4-05000100 PAF4-05000010 PAF4-05000005 PAF4-05000101

DESCRIPCIÓN Description Descrizione SCREW, SMALL PAN HEAD COVER, FUEL PUMP DIAPHRAGM, TOP SCREW, VALVE PLATE FUEL PUMP SHELL DIAPHRAGM ASSY PROLLER NEEDLE SPRING, DIAPHRAGM SEAT, FUEL PUMP SPRING, PLUNGER PLUNGER NUT FUEL PUMP ASSY O-RING CLIP, NYLON “B” PIPE, FUEL “E” SPRING, FUEL PIPE “B” WASHER, SPRING WASHER, PLATE HEXAGON BOLT PIPE, FUEL “D” FUEL FILTER ASSY PIPE, FUEL “C” THREE THROUGH FUEL PIPE TIE-IN ASSY PIPE, FUEL “B” OIL SWITCH SPRING,OIL TUBE CLAMP PIPE FUEL “A” SWITCH, GASOLINE

CANTIDAD Quanty Quantità 4 1 1 2 2 1 1 1 1 1 1 1 4 1 1 1 1 9 2 2 2 1 1 1 1 1 1 1 1 1 1


PARSUN ADMISIÓN - Intake - Aspirazione MOTOR - Engine - Motore F4 & F5

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T5284-86 PAGB/T97.1-85 PAF4-04110000 PAJASO F404-96 PAF4-04000024 PAF4-04000025 PAF4-04110006 PAF4-04000035 PAF4-04000031-1 PAF4-05000400 PAF4-04000022 PAF4-04000023 PAGB/T5284-86 PAF4-04140000

DESCRIPCIÓN Description Descrizione HEXAGON BOLT M6x90 WASHER, PLATE 6 SILENCER ASSY, INTAKE O-RING GASKET, CARBURETOR AIRPROOF GASKET, CARBURETOR CLAMP, NYLON DENTIFORM PIPE, RETURN GAS CLAMP, NYLON “A” CHOKE HANDLE ASSY GASKET, INNER PIPE MANIFOLD, INTAKE HEXAGON BOLT CARBURETOR

CANTIDAD Quanty Quantità 2 4 1 1 2 1 1 1 1 1 1 1 2 1

DESPÓSITO COMBUSTIBLE - Fuel tank - Serbatoio carburante

MOTOR - Engine - Motore F4 & F5

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04120001 PAF4-04120100 PAF4-04120103 PAF4-04120105 PAF4-04120106 PAF4-04120104 PAF4-04120111 PAGB/T5783-2000 PAF4-04120002 PAF4-04120003 PAF4-04000030 PAF4-05000005 PAF4-04120005 PAGB/T97.1-85

DESCRIPCIÓN Description Descrizione TANK TANK COVER ASSY SPRING, PREVENT DESQUAMATING SHEET METAL, PREVENT DESQUAMATING EYELET, STEEL WIRE CHAIN, PREVENT DESQUAMATING GASKET, TANK COVER HEXAGON BOLT DAMPER, TANK BUSH, DAMPER CLIP, OIL PIPE “B” PIPE, FUEL “A” STRAINER, TANK WASHER, PLATE

CANTIDAD Quanty Quantità 1 1 1 2 2 1 1 1 3 3 2 1 1 1

35


PARSUN CARBURADOR - Carburetor - Carburatore MOTOR - Engine - Motore F4 & F5

36


PARSUN CARBURADOR - Carburetor - Carburatore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04140000 PAF4-04140001 PAGB/T818-M4X10 PAGB/T94.1-4 PAF4-04140002 PAF4-04140003 PAF4-04140004 PAF4-04140005 PAF4-04140006 PAF4-04140007 PAGB/T818-M3X6 PAGB/T94.1-4 PAF4-04140008 PAF4-04140009 PAF4-04140010 PAF4-04140011 PAF4-04140012 PAF4-04140013 PAF4-04140014 PAF4-04140015 PAF4-04140016 PAF4-04140017 PAF4-04140018 PAF4-04140019 PAF4-04140020 PAF4-04140021 PAF4-04140022 PAF4-04140100 PAF4-04140200 PAF4-04140301 PAF4-04140302 PAF4-04140300 PAGB/T818-M4X12 PAGB/T818-M4X8 PAGB/T94.1-3

DESCRIPCIÓN Description Descrizione CARBURETOR ASSY CARBURETOR BOLT WASHER, SPRING PLATE GASKET BOLT SPRING, THORTTEL APRON, CHOKE APRON ACCELERATOR BOLT CIRCLIP SEAL SCREW, AIR ADJUSTING JET, AIR SLOW JET, MAIN VALVE, NEEDLE NOZZLE, MAIN RUBBER CAP WRING, SPRING BUSH, LINK LINK, CHOKE PIN, FLOAT SEAL PLATE, CHOKE WASHER NYLON WASHER BOLT FLOAT PLUG, DRAIN GASKET BODY, FLOAT CHAMBER BOLT BOLT WASHER, SPRING

CANTIDAD Quanty Quantità 1 1 4 7 1 1 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 2

37


PARSUN ARRANQUE - Starter - Avviamento

MOTOR - Engine - Motore F4 & F5

38


PARSUN ARRANQUE - Starter - Avviamento Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04130000 PAF4-04130001 PAF4-04130012 PAF4-04130018 PAF4-04130101 PAF4-04130102 PAF4-04130013 PAF4-04130011 PAF4-04130004 PAF4-04130003 PAF4-04130008 PAF4-04130006 PAF4-04130007 PAF4-04130019 PAF4-04130005 PAF4-04130014 PAF4-04130002 PAF4-04130010 PAF4-04130009 PAF4-08000101 PAGB/T97.1-85 PAGB/T5783-2000 PAF4-08000109 PAF4-08000110 PAF4-08000102 PAGB/T5783-2000 PAF4-04000005 PAF4-02000013 PAF4-04130100

DESCRIPCIÓN Description Descrizione STARTER ASSY CASE, STARTER GUIDE, ROPE SEAL, RUBBER HANDLE, STARTER COVER MEATUS, START ROPE WIRE, STARTER SPRING, DRIVE PAWL, DRIVE BOLT, STARTER PLATE, PRELL SPRING, PLATE DRULL, SHEAVE SPRING, VOLUTE WASHER,THRUST BUSHING, STARTING CASING WREST SPRING, DETENT DETENT MARK 1 WASHER,THRUST BOLT, HEXAGON MARK 9 MARK 10 MARK 2 BOLT, HEXAGON FIXED PLATE,TIGHTWIRE TIGHTWIRE ASSY, DETENT STARTER HANDLE ASSY

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 2 2 1 1 1 1 1 1 3 1 1 1 3 2 1 1 1 1 1 1 1

39


PARSUN BANDEJA - Bottom cowling - Base Calandra MOTOR - Engine - Motore F4 & F5

Nº 1 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-05000001 PAF4-05000001-A PAF4-05000013-1 PAGB/T818-2000 PAF4-05000016 PAGB/T818-2000 PAGB/T5783-86 PAF15-05030000 PAF15-05000022 PAF15-05000023 PAF15-05000036 PAF4-05000012 PAF4-05000013-2 PAGB/T6170-86 PAGB/T5783-2000 PAGB/T97.1-85 PAGB/T5783-2000

DESCRIPCIÓN Description Descrizione COWLING, BOTTOM COWLING, BOTTOM COVER, RUBBER CROSS, PAN HEAD BOLT M6X14 HANDLE CROSS, PAN HEAD BOLT M6X12 BOLT M6x10 LEVER, CLAMP BUSH A WASHER, WAVE BUSH B LEVER, CLAMP COVER, RUBBER NUT, HEXAGON M6 BOLT, HEXAGON M6x25 WASHER 6 BOLT, HEXAGON M6x14

CANTIDAD Quanty Quantità 1 1 1 2 1 2 1 1 1 1 1 1 1 1 1 12 7

TAPA - Top cowling - Calandra MOTOR - Engine - Motore F4 & F5

Nº 1 1 2 3 3 4 4 5 6 7 8 9 10 11 12 13 14 15 16 17

40

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-06000000 PAF4-06000000-A PAF4-08000113 PAF4-08000114 PAF4-08000116 PAF4-08000115 PAF4-08000117 PAGB/T8.8-2000 PAF4-08000005 PAF4-06000002 PAGB/T845-85 PAF4-06000003 PAF15-08000004 PAF4-08000107 PAF4-08000112 PAF4-06000001 PAGB/T818-2000 PAGB/T6172.1-2000 PAF4-06000006 PAF4-06000004

DESCRIPCIÓN Description Descrizione TOP COWLING ASSY TOP COWLING ASSY MARK 13 MARK 14 MARK 16 MARK 15 MARK 17 SCREW, PAN HEAD M5x12 HOOK, LOCK BAR RUBBER, AIRPROOF SCREW, TAPPING COVER, TOPCOWING MUFFLING POTHOOK MARK 7 MARK 12 TOP COWLING SCREW, PAN HEAD M5x20 THIN NUT, HEXAGON M5 UNDERLAY, POTHOOK UNDERLAY, RUBBER

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 2 1 1 4 1 1 1 1 1 2 2 1 4


PARSUN DIRECCIÓN - Steering - Sterzo

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-01030100 PAGB/T889.1-M8 PAT15-01000005 PAT15-01000004 PAF4-01090003 PAT15-01020003 PAT15-01000003 PAF8-01030200 PAT15-01000002 PAT15-01000001 PAF4-01090401 PAF4-08000104 / PAGB/T91-O1.6X12 PAT15-01020200 PAF4-08000105 PAT15—01020001 PAGB/T848-10 PAGB/T827—2X5 PAF4-01090301 PAF4-01090302 PAGB/T820-M5X24 PAF4-01090300 PAF4-01090303 PAF4-01090007 PAF4-01090006 PAT15-01020002 PAGB/T818-M5X12 PAGB/T899-M8X25

DESCRIPCIÓN Description Descrizione THROTTLE CABLE ASSY LOCKNUT M8 PLATE, HANDLE ORIENTATION BUSH, HANDLE(LOW) FRICTION ENGINE STOP SWITCH ASSY WASHER,NYLON LEVER, THROTTLE ASSY WASHER, WAVE BUSH, HANDLE(HIGH) STOPER, HANG ROPE ASSY MARK 4 PIN,COTTER HAND BUTTON ASSY MARK 5 HANDLE, STEERING SMALL WASHER 10 RIVET, SCUTCHEON GRIP, STEERING HANDLE RUBBER, HANDLE SCREW M5X24 STEERING HANDLE ASSY INDICATOR, ACCELEROGRAPH SPRING, COMPRESSION BUSH STAY SCREW M5Xl2 BOLT, DOUBLE HEAD M8X25

CANTIDAD Quanty Quantità 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1

41


PARSUN SOPORTE MOTOR - Bracket - Supporto motore

MOTOR - Engine - Motore F6, F8 & F9.8

42


PARSUN SOPORTE MOTOR - Bracket - Supporto motore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T889.1-M8 PAF8-00000100 PAGB/T5783-M6X20 PAGB/T97.1-6 PAF8-02000100 PAF8-01000003 PAF8-01020000 PAF8-01010200 PAF4-01050002 PAF4-01020000 PAF4-01000002 PAGB/T889.1-M8 PAGBÿT6170-M6 PAF4-01010004 PAF4-01010005 PAF4-01010002 PAF4-01010003 PAF4-01000003 PAF8-01010101 PAF8-01000001 PAF8-01000002 PAF8-01000100 PAF8-01010102 PAGB/T5783-M8X30 PAF4-01010000 PAGB/T5782-M8X140 PAGB/T5782-M6X130 PAF8-01010001 PAJB/T7940.1-M6 PAJASO F404 35-022 PAF8-01010108 PAGB/T896-5 PAF8-00000002 PAT15-02010100 PAGB/T5782-M6X75 PAF8-00000001 PAF8-01010106 PAF8-01010112 PAF8-01010110 PAF8-01010111 PAF8-01010107 PAF8-01010109 PAF8-01010104 PAF8-01010103 PAF8-01010105 PAGB/T5783-M6X12 PAF8-01010300 PAF4-01030103

DESCRIPCIÓN Description Descrizione NUT M8 ABSORBER(FRONT) BOLT M6X20 WASHER 6 ABSORBER ASSY DICEPHALOUS BOLT M8X65 STEER BRACKET ASSY THRUST ROD ASSY CONICAL SPRING BRACKET ASSY(LEFT) PLATE, TWO HOLE NUT M8 NUT M6 CLAMP HANDLE,STERN RIVET, CLAMP HANDLE CLAMP SCREW CLAMP PAD WASHER, NYLON ROTARY BRACKET WASHER, ROTARY BRACKET BUSHING, ROTARY BRACKET LOCKING BLOCK ASSY SPRING, LOCKING BOLT M8X30 BRACKET ASSY(RIGHT) BOLT M8Xl40 BOLT M6X130 TUBE, BOLT OILER M6 O-RING (22.4X) 3.5 SHAFT, ROTARY BRACKET CIRCLIP 5 ABSORBER TIGHTWIRE B BOLT M6X75 SHELL, ABSORBER OUTER FRAME, ROTARY BRACKET TIE-IN, CONNECTING ROD CONNECTING ROD, INNER FRAME TIE-IN, CONNECTING ROD INNER FRAME, ROTARY BRACKET SPRING,WREST SPRING,SUPPORT BUSRING PRESS PLATE BOLT M6X12 SUPPORT ASSY HANDLE COVER

CANTIDAD Quanty Quantità 2 1 4 11 2 2 1 1 1 1 1 1 3 2 2 2 2 2 1 2 2 1 1 1 1 1 1 1 1 1 2 4 2 1 2 2 1 1 1 1 1 1 1 2 1 2 1 1

43


PARSUN COLA SUPERIOR - Upper casing - Parte superiore piede

MOTOR - Engine - Motore F6, F8 & F9.8

44


PARSUN COLA SUPERIOR - Upper casing - Parte superiore piede Nº

1 2 3 4 5 6 7 8 9 10 11 12 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-02000001 PAF15-07010004 PAF8-02000004 PAF8-02000005 PAGB/T5783-M6X20 PAF8-02000010 PAF8-00000006 PAF8-02010001 PAGB/T818-M5X10 PAF8-02000009 PAF8-02000008 PAF8-02000006(L) PAF8-02000006(S) PAF8-02000007 PAGB/T97.1-6 PAF8-02000002 PAF8-02000003 PAGB/818-M6X30 PAGB/T93-6 PAGB/T6170-M6 PAF8-00000005 PAF8-02000011 PAP8—02000012 PAGB/T818-M6X16 PAF15-04000003 PAF15-04000002 PAGB/T93-5 PAGB/T8l8-M6X8

DESCRIPCIÓN Description Descrizione UPPER CASING JAM 1/8" GASKET, EXHAUST OUTER COVER EXHAUST OUTER COVER HEXAGON BOLT M6X20 JACKET, EXHAUST OVER COVER MANTLE, UPPER CASING EXTENSION BOLT M5XIO ALATE, WATER PIPE SEAL, WATER PIPE WATER PIPE(L) WATER PIPE(S) UPPER SEAL,WATER PIPE WASHER 6 OIL SEAL, DRIVE SHAFT CLAPBOARD,OIL SUMP SCREW,PAN HEAD M6X30 SPRING WASHER 6 NUT, HEXAGON M6 PIN, DOWEL BOLT M6X23 BOLT M6X28 SCREW M6X16 GASKET BOLT,OIL DRAIN SPRING WASHER 5 SCREW,PAN HEAD M6X8

CANTIDAD Quanty Quantità 1 3 1 1 6 1 1 1 3 1 1 1 1 1 14 1 1 2 2 6 2 2 2 2 1 1 2 1

45


PARSUN BANDEJA - Bottom cowling - Base calandra

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29

46

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-03000001 PAF8-03000004 PAF25-03000003 PAF8-03000002 PAF15-01000015 PAF4-05000200 PAF15-07130303 PAF8-03000003 PAF8-03000202 PAF8-03000007 PAF8-03000008 PAF8-03000201 PAF8-03000014 PAGB/T97.1-6 PAGB/T5783-M6X16 PAGB/T5783-M6X20 PAF8-03010008 PAGB/T5783-M6X12 PAGB/T5783-M6X25 PAGB/T6170-M6 PAGB/T93-6 PAF15-05030000 PAF15-03000023 PAT15-03000012 PAF8-03000012 PAT15-03000008 PAF8-03020000 PAGB/T5783-M6X25 PAF4-04000030

DESCRIPCIÓN Description Descrizione BOTTOM COWLING RUBBER PLUG B CIRCULAR PLUG FUEL PIPE JACKET,CABLE FUEL CONNECTOR ASSY INDICATOR LIGHT ASSY RUBBER PLUG A HANDLE, AIR CHOKE BUSH, AIR CHOKE RUBBER PLATE, AIR CHOKE STEEL WIRE, AIR CHOKE COVER BOARD, BOTTOM COWLING WASHER 6 BOLT, HEXAGON M6X16 BOLT, HEXAGON M6X20 PLATE, TIGHTWIRE BOLT, HEXAGON M6X12 BOLT, HEXAGON M6X25 NUT 6 SPRING WASHER 6 LOCKING ASSY, TOP COWLING WASHER,WAVE BUSHING B NIPPLE BUSHING A LOCKING HANDLE, TOP COWLING BOLT, HEXAGON M6X25 SPRING, FUEL PIPE”B”

CANTIDAD Quanty Quantità 1 2 1 1 1 1 1 1 1 1 1 1 1 7 1 1 1 1 4 1 1 1 1 1 1 1 1 1 2


PARSUN CAMBIO - Control system - Calandra

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-03010100 PAF8-03010001 PAGB/T5783-M6X12 PAF8-03010006 PAF8-03010005 PAF8-03000010 PAF8-03000013 PAGB/T97.1-6 PAF8-03010002 PAGB/T8l8-M4X14 PAF8-03010007 PAGB/T97.1-4 PAF8-03010003 PAF15-00000012 PAF8-05000020 PAF8-05000018 PAF8-05000019 PAGB/T5783-M6X30 PAF8-05000010 PAF8-03000005 PAGB/T96-6 PAF8-03000011 PAGB/T823-M6X10

DESCRIPCIÓN Description Descrizione HANDLE, GEAR SHIFT WASHER, HANDLE BOLT, HEXAGON M6X12 PLATE, SHIFTLEVER STOPPER STOPPER, SHIFT LEVER SHIFT ROD COLUMNED NUT WASHER 6 WASHER SCREW M4X14 PLATE WASHER 4 BLOCK, SHIFT ROD / SPRING O1.8 PLATE, ACCELEROGRAPH ENFOPCE BUSH, ACCELEROGRAPH ENFOPCE MAIN PULLEY BOLT, HEXAGON M6X30 LINK, ACCELEROGRAPH CONTROL / SPRING O1.2 WASHER 6 LOCK BLOCK, REVERSE GEAR BOLT M6X10

CANTIDAD Quanty Quantità 1 1 4 1 1 1 1 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

47


PARSUN COLA INFERIOR - Lowwer casing & drive - Parte inferiore piede MOTOR - Engine - Motore F6, F8 & F9.8

59

48


PARSUN COLA INFERIOR - Lowwer casing & drive - Parte inferiore piede Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 18 18 19 20 21 22 23 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 41 42 43 43 44 45 46 46 47 48 49 50 51 52 53 54 55 56 57 58 59 59

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-04000001 PAF4-03000024 PAF4-03000023 PAF8-04000017 PAGB/T823-M4X25 PAGB/T889.1-M4 PAGB/T5783-M6X25 PAGB/T97.1-6 PAF8-04000018 PAGB/T5783-M6X35 PAF2.6-03000009 PAGB/T276-6004 PAF8-04040002 PAF8-04000014 PAF8-04040001 PAF8-04000012 PAGB/T6170-M5 PAF8-04000004-1 PAF8-04000004-2 PAF8-04000004-3 PAF8-04040004 PAF8-04040000 PAF8-04000016 PAF8-04000015 PAF8-04020001(L) PAF8-0402000l(S) PAF8-04000007 PAF8-04000006 PAF8-04000011 PAF8-04000101 PAF8-04000005 PAF8-04000008 PAF8-04000200 PAF8-04000010 PAF8-04000009 PAF8-04000301 PAF8-04000302 PAF8-04000305 PAF8-04000102 PAF8-04000303 PAGB/T879.1-3.5X28 PAF8-04010000 PAGB/T276-6204 PAF8-04000012-1 PAF8-04000012-2 PAF8-04000003 PAF8-04030000(L) PAF8-04030000(S) PAF8-04000021 PAGB/T5783-M6X50 PAF8-04000000 PAF8-04000000 PAGB/T818-M5X6 PAGB/T5783-M6X25 PAF8-04000019 PAF8-04000020 PAF8-04050000 PAGB/T96-10 PAF15-06000016 PAGB/T91-¦2.5X20 PANSK FJ-1516 PAGB/T861.1-6 PAF8-04040003 PAF8-04000013 PAF6-0400000L PAF6-0400000S

DESCRIPCIÓN Description Descrizione LOWER CASING GASKET PLUG, OIL HOSE WATER INLET SCREW M4X25 NUT, HEXAGON M4 BOLT, HEXAGON M6X25 WASHER 6 ANODE BOLT, HEXAGON M6X35 0-RING BEARING 6004 O-RING GEAR,REVERSE COVER, LOWER CASING WASHER NUT,HEXAGON M5 SHIM 0.10mm SHIM O.15mm SHIM O.20mm OIL SEAL COVER ASSY, LOWER CASING GASKET, WATER SEAL WATER SEAL DRIVE SHAFT ASSY(L) DRIVE SHAFT ASSY(S) OUTER PLATE GASKET, OUTER PLATE PLATE,O-RING OIL SEAL GASKET,WATER PUMP SEAT GASKET, OUTER PLATE IMPELLER INNER SHELL, WATER PUMP WATER PUMP SHAFT,PROPELLER SPRING,CLUTCH PIN, CLUTCH WATER PUMP SEAT CLUTCH,DOG PIN 3.5X28 GEAR,FORWARD BEARING 6204 SHIM 0.10mm SHIM O.15mm PINION CAM ASSY, SHIFT ROD(L) CAM ASSY, SHIFT ROD(S) PIN,DOWER BOLTÿHEXAGON M6X5O LOWER CASING ASSY(L) LOWER CASING ASSY(S) SCREW M5X6 BOLT, HEXAGON M6X25 CUSHION, PROPELLER WASHER, PROPELLER SHAFT PROPELLER ASSY WASHER l0 NUT,HEXAGON PIN,COTTER BEARING LOCK WASHER 6 BEARING SEAL COMPLETE GEAR HOUSING LARGE COMPLETE GEAR HOUSING SMALL

CANTIDAD Quanty Quantità 1 3 3 2 1 1 3 11 1 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

49


PARSUN ELECTRICIDAD - Electrical - Parte elettrica

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22

50

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05000024 PAT15-04000011 PAF8-05000600 PAF8-05000500 PAGB/T5783-M6X25 PAGB/T97.1-6 PAGB/T5787-M6X30 PAF8-05000300 PAGB/T818-M5X10 PAGB/T97.1-5 PAF8-05000200 PAF8-05000021 PAF8-05000007 PAF8-05000005 PAF8-05000011 PAF8-05000006 PAGB/T5783-M6X16 PAF8-05000400 PAGB/T5783-M6X12 PAF15-07010100 PAF15-07010101 PAF15-07000003

DESCRIPCIÓN Description Descrizione NUT,FLYWHEEL WASHER, FLYWHEEL NUT FLYWHEEL ASSY HIGH PRESSURE ASSY BOLT M6X25 WASHER 6 BOLT M6X30 COIL BOLTM5XlO WASHER 5 COIL, PULSER WASHER ABSORBER(A),C.D.I. PLATE,C.D.I ABSORBER(B),C.D.I. TUBE BOLT M6X16 C.D.I. UNIT ASSY BOLT M6X12 OIL PRESSURE SENSOR JACKET,INSULATION RIPPLE TUBE

CANTIDAD Quanty Quantità 1 1 1 1 2 5 2 1 2 2 1 4 2 1 2 2 4 1 1 1 1 1


PARSUN ADMISIÓN - Intake - Aspirazione MOTOR - Engine - Motore F6, F8 & F9.8

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05060000 PAGB/T5782-M6X100 PAGB/T97.1-6 PAGB/T3452.1-35.5X1.8 PAF8-050000023 PAF15-07000016W PAF8-05040000 PAF15-07000017 PAF15-07000018 PAGB/T5782-M6X45 PAF8-05080000 PAF8-05000700 PAF8-05000008 PAGB/T879.2-3X10 PAF8-05000009

DESCRIPCIÓN Description Descrizione SILENCER ASSY, INTAKE HEXAGON BOLT M6X100 WASHER 6 0-RING 35.5X1.8 / / HOSE O10xO5x245 CONTACT CARBURETOR GASKET, CARBURETOR INSULATOR, CARBURETOR HEXAGON BOLT M6X45 INTAKE MANIFOLD ASSY GAS NIPPLE ASSY INTAKE MANIFOLD PIN 3XlO GASKET, MANIFOLD

CANTIDAD Quanty Quantità 1 2 8 1 1 1 1 2 1 6 1 1 1 2 1

CULATA - Cylinder head - Testata

MOTOR - Engine - Motore F6, F8 & F9.8

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05030100 PAF8-05000100 PAF15-00000006 PAF8-05000022 PAF4-04000039 PAF8-05000001 PAF8-05000002 PAGB/T5783-M6X25 PAF15-07050004 PAJASO F404 35 025 NGK DPR7EA-9 PAGB/T97.1-6 PAF15-07040104 PAF15—07010005

DESCRIPCIÓN Description Descrizione CYLINDER HEAD ASSY CYLINDER HEAD GASKET KNOCK 6X12 BOLT M6X25 BOLT M8x50 CYLINDER HEAD COVER CYLINDER HEAD COVER GASKET BOLT M6X25 FILLER CAP,ENGINE OIL O-RING SPARK PLUG WASHER 6 VALVE GUIDE BUSH STOPPER 1/4"

CANTIDAD Quanty Quantità 1 1 2 3 6 1 1 4 1 1 2 7 4 2

51


PARSUN CARBURADOR - Carburetor - Carburatore MOTOR - Engine - Motore F6, F8 & F9.8

52


PARSUN CARBURADOR - Carburetor Carburatore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05040000 PAGB/T818-M4X10 PAGB/T93-4 PAF8-05040003 PAF8-05040002 PAF8-05040009 PAF8-05040010 PAGB/T818-M3X6 PAGB/T93-3 PAF8-05040008 PAF8-05040001 PAF8-05040006 PAGB/T896-4 PAF8-05040019 PAF8-05040020 PAF8-05040021 PAGB/T818-M4X6 PAF8-05040022 PAF8-05040024 PAF8-05040023 PAF8-05040025 PAF8-05040026 PAGB/T818-M3X5 PAF8-05040018 PAF8-05040012 PAF8-05040200 PAF8-05040022 PAF8-05040100 PAF8-05040004 PAF8-05040005 PAF8-05040007 PAF8-05040013 PAF8-05040014 PAF8-05040015 PAF8-05040027 PAF8-05040402 PAF8-05040403 PAF8-05040401 PAF8-05040404 PAGB/T818-M4X12 PAF8-05040400

DESCRIPCIÓN Description Descrizione CARBURETOR ASSY BOLT WASHER, SPRING PLATE GASKET BOLT SPRING, THORTTEL BOLT WASHER, SPRING APRON, ACCELERATOR CARBURETOR BUSH, LINK CIRCLIP VALVE, NEEDLE FLOAT PIN, FLOAT BOLT NOZZLE, MAIN SEAL JET, MAIN JET, AIR SLOW RUBBER CAP BOLT PLATE APRON, CHOKE LINK, CHOKE TIE-IN SWING LINK, ACCELERATOR BUSH, SWING LINK WRING SPRING SEAL SCREW, AIR ADJUSTING SEAL SCREW, AIR ADJUSTING GASKET, FLOAT CHAMBER FILTER SCREW, DRAIN GASKET CUP, BODY BOLT BODY, FLOAT CHAMBER

CANTIDAD Quanty Quantità 1 5 9 1 1 1 1 4 4 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 4 1

53


PARSUN CIGÜEÑAL Y PISTONES - Crankshaft & piston - Albero motore e pistoni

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11

54

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05020001 PAF8-05010012 PAF8-05010009 PAF8-05020200 PAF8-05020101 PAF8-05020105 PAF15-07020005 PAF8-05020102 PAF8-05020103 PAF8-05020104 PAF4-04000019

DESCRIPCIÓN Description Descrizione CRANK OIL SEAL BUSH ROD,CONNECTING PISTON PIN, PISTON CIRCLIP PISTON RING I PISTON RIN0 II C0MBINAT10N 0IL RING KEY

CANTIDAD Quanty Quantità 1 2 4 2 2 2 4 2 2 2 2


PARSUN BLOQUE - Crankcase - Blocco

MOTOR - Engine - Motore F6, F8 & F9.8

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05010001 PAF15-00000006 PAF15-07000029 PAF8-05010002 PAF8-05010003 PAF8-05010004 PAGB/T5783-M6X25 PAGB/T97.1-6 PAF4-04000036 PAF8-05010006 PAF8-05010005 PAGB/T5783-M6X40 PAF15-07010009 PAF15-07010011 PAF15-07010008 PAGB/T818-M5X12 PAGB/T97.1-5 PAF15-07010012 PAGB/T5783-M6x20 PAF8-05010011 PAF8-05000900 PAF8-05000024 PAF8-00000200 PAF8-05000800 PAF8-05000017 PAF8-05000025 PAF8-00000004 PAF8-00000003 PAGB/3452.1-13.2X1.8 PAF8-05010000 PAF15-07010005 PAF15-07010004

DESCRIPCIÓN Description Descrizione CYLINDER CASE KNOCK 6X12 BOLT M8X50 NIPPLE EXHAUST COVER GASKET,EXHAUST COVER BOLT M6X25 WASHER 6 THERMOSTAT THERMOSTAT COVER GASKET,THERMOSTAT COVER BOLT M6X40 SEAL,ANODE ANODE COVER ANODE BOLT M5X12 WASHER 5 LOCKING PLATE,ANODE BOLT M6x20 CRANKCASE PLUNGER WATER PIPE OIL LEVEL GAUGE OIL STRAINER HOSE HOOP GASKET,ENGINE BASEMENT BOLT M8X35 O-RING CRANKCASSE ASSY STOPPER 1/4" STOPPER 1/8"

CANTIDAD Quanty Quantità 1 2 8 1 1 1 5 8 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 6 1 1 2 2

55


PARSUN VÁLVULAS - Valve - Valvole

MOTOR - Engine - Motore F6, F8 & F9.8

56

REF. PARSUN Ref. Parsun

DESCRIPCIÓN Description

Ref. Parsun

Descrizione

1 2 3 4 5 6 7 8 9 10 11 12 13 14

PAF8-05030001 PAF8-05030002 PAPS2700.04.03 PAF8-05030004 PAF8-05030005 PAF8-05030006 PAF8-05030007 PAF8-05030200 PAF8-05030201 PAF15-07040304 PAF15-07040303 PAF8-05030009 PAF8-05030015 PAF8-05030010

VALVE, INTAKE VALVE, EXHAUST SEAL, VALVE STEM SEAL, VALVE SPRING SPRING ,VALVE RETAINER, VALVE SPRINGRE COTTER, VALVE ROCKER ASSY ROCKER LOCK NUT SCREW, VALVE ADJUSTING SPRING, ROCKER BUSHER, ROCKER SPRING SHAFT, ROCKET

CANTIDAD Quanty Quantità

2 2 4 4 4 4 8 4 4 4 4 2 2 1


PARSUN DISTRIBUCIÓN - Camshaft - Distribuzione

MOTOR - Engine - Motore F6, F8 & F9.8

REF. PARSUN Ref. Parsun

DESCRIPCIÓN Description

CANTIDAD Quanty

Ref. Parsun

Descrizione

Quantità

1 2 3 4 5 6 7 8 9 10 11 12 13 14

PAF8-05030008 PAF8-05030300 PAF8-05030012 PAGB/T97.1-6 PAGB/T5782-M6X35 PAF8-05030011 PAF8-05030400 PAT3.6-04000006 PAGB/T5783-M6X20 PAF8-05030014 PAF8-05010014 PAF8-05010015 PAF8-05010016 PAF8-05000004

CAMSHAFT OIL PUMP OIL PUMP GASKET WASHER 6 BOLT M6X35 OIL SEAL 18X35X7.8 DRIVER PULLEY KEY BOLT M6X20 WASHER DRIVER PULLEY BELT GUIDER NUT TIMING BELT

1 1 1 3 3 1 1 1 1 1 1 1 1 1

57


PARSUN BOMBA COMBUSTIBLE - Fuel system - Pompa benzina

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

58

REF. PARSUN DESCRIPCIÓN Ref. Parsun Description Ref. Parsun Descrizione PAF8-05000015 FUEL HOSE PAF4-04000030 CLIP”B”, FUEL HOSE PAF8-05070000 FUEL PUMP ASSY PAJASO F404-A-24-021 0-RING,FUEL PUMP PAGB/T97.1-6 WASHER 6 PAGB/T93-6 SPRING-WASHER 6 PAGB/T5783-M6X30 BOLT M6X30 PAF8-05000014 FUEL HOSE PAF4-05000300 FUEL FILTER ASSY PAGB/T823-M4X25 SCREW, SMALL PAN HEAD M4X25 PAF4-04090003 COVER, FUEL PUMP PAF4-04090004 TOP DIAPHRAGM PAF4-04090100A SHELL, FUEL PUMP PAF4-04090001A VALVE “B” PAF4-04090002A VALVE “A” PAF4-04090003A LIMITING BLOCK,SEPTUM PAGB/T8l9.2-M3X5 SCREW M3X5 PAF4-04090100 DIAPHAGH ASSY / PAGB/T309-3X12 ROLLER NEEDLE O3X12 PAF4-04090008 SPRING,DIAPHRAGM PAF4-04090001 SEAT, FUEL PUMP PAF4-04090007 SPRING,PLUNGER PAF8-05070001 PLUNGER PAGB/T6170-M4 NUT M4

CANTIDAD Quanty Quantità 1 4 1 1 2 2 2 1 1 4 1 1 1 1 1 1 2 1 1 1 1 1 1 4


PARSUN ARRANQUE - Starter assy - Avviamento

MOTOR - Engine - Motore F6, F8 & F9.8

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05000003 PAF8-05000012 PAF8-05000013 PAF15-05000029 PAF15-07130106 PAF8-05050000 PAF8-05050100 PAF8-05050017 PAF4-04130101 PAF4-04130102 PAGB/T5783-M6X25 PAGB/T97.1-6 PAF4-04130013 PAF15-07130105 PAF8-05050002 PAF8-05050003 PAF8-05050004 PAF8-05050018 PAF8-05050005 PAF8-05050007 PAF8-05050006 PAF8-05050009 PAF8-05050008 PAF8-05050010 PAF8-05050200

DESCRIPCIÓN Description Descrizione RUBBER GROMMET A COVER, STRAP RUBBER GROMMET B SPRING, TIGHTWIRE SPRING, ARRESTER STARTER ASSY CASING ASSY, STARTER SEAL,FROTHY RUBBER HANDLE, STARTER COVER,HANDLE BOLT M6X25 WASHER 6 COLLAR ARRESTER WASHER,THRUST SPRING CASE VOLUTE SPRING START LINE WHEEL,START-UP SPRING, TENSION PAWL,DRIVE SPRING,PLATE PLATE,DRIVE BOLT ARRESTER, TIGHTWIRE ASSY

CANTIDAD Quanty Quantità 2 1 1 1 1 1 1 1 1 1 3 3 1 1 1 1 1 1 1 2 2 1 1 1 1

59


PARSUN CULATA - Cylinder head - Testata

MOTOR - Engine - Motore F6, F8 & F9.8

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23

60

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-05030000 PAF8-05030100 PAF8—05030001 PAF8—05030002 PAPS2700.04.03 PAF8-05030004 PAF8-05030005 PAF8-05030006 PAF8-05030007 PAF8-05030200 PAF8-05030201 PAF15-07040304 PAF15-07040303 PAF8-05030009 PAF8-05030015 PAF8-005030010 PAF8-05030011 PAT3.6-04000006 PAF8-05030008 PAF8-05030012 PAF8-05030300 PAGB/T97.1-6 PAGB/T5782-M6x35

DESCRIPCIÓN Description Descrizione CYLINDER HEAD ASSY CYLINDER HEAD SUBASSEMBLY VALVE, INTAKE VALVE, EXHAUST SEAL, VALVE STEM SEAL, VALVE SPRING SPRING, VALVE RETAINER, VALVE SPRINGER COTTER, VALVE ROCKER ASSY ROCKER LOCK NUT SCREW, VALVE ADJUSTING SPRING,ROCKER BUSHER, ROCKER SPRING SHAFT, ROCKER OIL SEAL 18x35x7.8 KEY CAMSHAFT OIL PUMP GASKET OIL PUMP WASHER 6 BOLT M6x35

CANTIDAD Quanty Quantità 1 1 2 2 4 4 4 4 8 4 4 4 4 2 2 1 1 1 1 1 1 3 3


PARSUN DESPÓSITO COMBUSTIBLE - Fuel tank - Serbatoio carburante MOTOR - Engine - Motore F6, F8 & F9.8

Nº 1 2 3 4 5 6 7 8 9

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-09000000 PAF8-10000000 PAF15-10010000 PAGB/T818-M5X18 PAGB/T97.1-5 PAF15-10020000 PAF15-10000003 PAF15-10000002 PAF8-10000001

DESCRIPCIÓN Description Descrizione OIL TUBE ASSY FUEL TANK ASSY 12L COVER ASSY, FUEL TANK SCREW, PAN HEAD M5X18 WASHER 5 OLEOMETER ASSY GASKET STRAINER FUEL TANK

CANTIDAD Quanty Quantità 1 1 1 4 4 1 1 1 1

TAPA MOTOR - Top cowling assy - Calandra

MOTOR - Engine - Motore F6, F8 & F9.8

Nº 1 2 3 4 4 4 5 6 7 8 9 10 11 12 13 14 15

REF. PARSUN Ref. Parsun Ref. Parsun PAF8-06000000 PAF8-06000001 PAF15-12000002 PAF8-08000007 PAF8-08000008 PAF8-08000006 PAGB/T818-M6X16 PAF15-08000004 PAGB/T97.1-6 PAGB/T6170-M6 PAF4-06000004 PAGB/T845-ST4.8x19 PAF8-06000003 PAF8-06000002 PAF15-08000005 PAF15-12000001 PAF4-08000019

DESCRIPCIÓN Description Descrizione TOP COWLING ASSY TOP COWLING MARK 2 MARK 7 MARK 8 MARK 6 SCREW, PAN HEAD M6X16 POTHOOK WASHER 6 NUT M6 UNDERLAY, RUBBER SCREW TAPPING ST4.8X19 COVER,TOP COWLING MUFFLE SEAL HOOK,LOCKING MARK 1 MARK 3

CANTIDAD Quanty Quantità 1 1 1 1 1 1 4 1 4 4 4 4 1 1 1 1 1

61


PARSUN DESPIECE BLOQUE - Engine assy - Blocco motore

MOTOR - Engine - Motore F6, F8 & F9.8

62


PARSUN DESPIECE BLOQUE - Engine assy - Blocco motore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41

REF. PARSUN DESCRIPCIÓN Ref. Parsun Description Ref. Parsun Descrizione PAF8-05010001 CYLINDER CASE PAF15-00000006 KNOCK 6x12 PAF15-07000029 BOLT M8x50 PAF8-05010002 NIPPLE PAF8-05010003 EXHAUST COVER PAF8-05010004 GASKET,EXHAUST COVER PAGB/T5783-M6x25 BOLT M6x25 PAGB/T97.1-6 WASHER 6 PAF4-04000036 THERMOSTAT PAF8-05010006 THERMOSTAT COVER PAF8-05010005 GASKET, THERMOSTAT COVER PAGB/T5783-M6x40 BOLT M6x40 PAF15-07010009 SEAL, ANODE PAF15-07010011 ANODE COVER PAF15-07010008 ANODE PAGB/T818-M5x12 BOLT M5x12 PAGB/T97.1-5 WASHER 5 PAF15-07010012 LOCKING PLATE, ANODE PAGB/T5783-M6x20 BOLT M6x20 PAF8-05010011 CRANK CASE PAF8-05000900 PLUNGER PAF8-05000024 HOSE PAF8-00000200 OIL LEVEL GAUGE PAF8-05000800 OIL STRAINER PAF8-05000017 HOSE PAF8-05000025 HOOP PAF15-07010005 STOPPHR 1/4" PAF15-07010004 STOPPER 1/8" PAGB/3452.1-13.2x1.8 O-RING PAF8-05020001 CRANK PAF8-05010012 OIL SEAL PAF8-05010009 BUSH PAF8-05020200 ROD, CONNECTING PAF8-057020101 PISTON PAF8-05020105 PIN, PISTON PAF15-07020005 CIRCLIP PAF8-05020102 PISTON RING I PAF8-05020103 PISTON RING II PAF8-05020104 COMBINATION OIL RING PAF8-05000000 ENGINE ASSY PAF8-05010000 CRANKCASE ASSY

CANTIDAD Quanty Quantità 1 2 8 1 1 1 5 8 1 1 1 2 1 1 1 1 1 1 2 1 1 1 1 1 1 2 2 2 6 1 2 4 2 2 2 4 2 2 2 1 1

63


PARSUN SOPORTE MOTOR 1 - Bracket 1 - Sopporto motore 1

MOTOR - Engine - Motore F9.9, F13.5 & F15

64


PARSUN SOPORTE MOTOR 1 - Bracket 1 - Sopporto motore 1 Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-01010007 PAF15-01010003 PAF15-01010001 PAF15-01010201 PAF15-01010103 PAF15-01010105 PAF15-01010104 PAF15-01010202 PAGB/T818-2000 PAF15-01010002 PAF15-01010302 PAF15-01010308 PAF15-01010309 PAF15-01010301 PAF15-01010301S PAF15-01010311 PAF15-01010100 PAGB/T5782-2000 PAF15-01010400 PAF4-01050003 PAGB/T879.1-2000 PAF15-01010402 PAF15-01010006 PAGB/T896-86 PAGB/T818-2000 PAF15-01010316 PAGB/T896-86 PAF15-01010304 PAF15-01010306 PAGB/T818-2000 PAF15-01010005 PAF4-01010005 PAF15-01010102 PAF4-01010004 PAF15-01010305 PAF15-01010312 PAF15-01010313 PAF15-01010317-3 PAF15-01010317-2 PAF15-01010315 PAF15-01010314 PAF5-01010317-1 PAGB/T848-1985 PAGB/T6170-86 PAF4-01010003 PAF15-01010200

DESCRIPCIÓN Description Descrizione NUT, SELF-LOCKING PLATE, TWO HOLE BOLT, CLAMP BRACKET BRACKET, RIGHT SCREW, FLAT HEXAGON PLATE, TILT STOPPER WASHER, WAVE TIGHTWIRE, EARTHING SCREW, PAN HEAD WASHER, NYLON BUSH, ROTARY BRACKET BUSHING, ORIENTATION WASHER, NYLON BRACKET, ROTARY BRACKET, ROTARY SMALL BUSH, NYLON LEFT BRACKET ASSY BOLT M6X145 LIMITATIVE ROD ASSY NOG, PREVENTED UNLOCK PIN, SPRING CONICAL SPRING TUBE, BOLT CIRCLIP 4 SCREW, PAN HEAD LONG SHAFT, LOCK ANGLE CIRCLIP 5 SPRING, TENSION LEVER, ANGEL ORIENTATION SCREW, PAN HEAD M5X6 ROD, TILT LOCK RIVET, CLAMP HANDLE SCREW, CLAMP CLAMP SHIPBOARD HANDLE TILT CLAMP HANDLE ASSY SHAFT, STOPPER SUPPORT ASSY SHORT SHAFT, LOCK ANGLE BRACKET, LOCK ANGLE SPRING, TORSION SPRING, TENSION INNER BRACKET WASHER 6 NUT M6 CLAMP PLATE RIGHT BRACKET ASSY

CANTIDAD Quanty Quantità 2 1 1 1 4 4 2 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 2 2 1 2 1 1 1 1 2 2 2 1 1 1 1 1 1 1 1 1 1 2 1

65


PARSUN DIRECCIÓN - Steering - Sterzo

MOTOR - Engine - Motore F9.9, F13.5 & F15

66


PARSUN DIRECCIÓN - Steering - Sterzo Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-01030004 PAF15-01000014 PAGB/T889-86 PAGB/T6171-86 PAF15-01000013 PAF15-01000011 PAF15-12000011 PAF15-00000007 PAF15-00000011 PAGB/T97.1-85 PAF15-00000012 PAF15-00000009 PAF15-00000008 PAGB/T5783-2000 PAF15-01000012 PAF15-01000008 PAF15-01000009 PAF15-01000007 PAF4-08000105 PAF4-08000104 PAGB/T91-86 PAF15-01030200 PAF4-01090401 PAF4-01090400 PAGB/T848-85 PAGB/T827-86 PAF4-01090301 PAF4-01090302 PAGB/T820-85 PAF4-01090300 PAF4-01090303 PAF4-01090007 PAF4-01090006 PAF15-01030005 PAGB/T5783-2000 PAF15-01030001 PAF15-01030100 PAF4-01090003

DESCRIPCIÓN Description Descrizione THROTTLE CABLE ASSY TUBE, WAVE PLASTIC LOCKNUT M10X1.25 NUT M10X1.25 PLATE, HANDLE ORIENTATION WASHER, HANDLE (LOW) MARK 11 HANDLE, GEAR SHIFT LINK, SHIFT ROD WASHER, PLAIN SPRING, CLAMP WASHER, PLAIN TUBE, FLANGE HEXAGON BOLT M6X30 WASHER, NYLON WASHER WASHER, WAVE BUSH, HANDLE MARK 5 MARK 4 PIN, COTTER BOLT STOPER, HANG ROPE ASSY ENGINE STOP SWITCH ASSY SMALL WASHER 10 RIVER, SEMICIRCLE GRIP, STEERING HANDLE RUBBER, HANDLE SCREW M5X25 STEERING HANDLE ASSY INDICATOR THROTTLE SPRING, COMPRESSION BUSH STAY HEXAGON BOLT M6X20 HANDLE STEERING LEVER, THROTTLE ASSY FRICTION

CANTIDAD Quanty Quantità 2 2 4 1 1 1 1 1 1 2 1 2 2 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1

67


PARSUN SOPORTE MOTOR 2 - Bracket 2 - Sopporto motore 2

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26

68

REF. PARSUN Ref. Parsun Ref. Parsun PAGNB/T6170-2000 PAF15-00000004 PAGB/T900-1988 PAF15-02010000 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-02010003 PAF15-00000016 PAF15-01020001 PAF15-01020001S PAF15-01000003 PAF15-01000001 PAF15-01000002 PAF15-01010303 PAGB/T5783-2000 PAJB/T 7940.1-95 PAF15-01000004 PAGB/T3452.1-1992 PAF15-01000006 PAF15-00000002 PAGB/T6177-2000 PAF15-00000001 PAF15-00000003 PAF15-02000003 PAGB/T97.1-85 PAGB/T5782-2000 PAGB/T5782-2000

DESCRIPCIÓN Description Descrizione NUT M8 PLATE BOLT, DOUBLE HEAD DOUBLE HOLE SHOCK ABSORBER ASSY BOLT M8X25 WASHER 6 SEAL, WATER TUBE LARGE WASHER BRACKET, HELM BRACKET, HELM WASHER, ABOVE BUSH, ABOVE PLATE, LOCK SEAL, LOCK BOLT BOLT M6X20 OILER M6 BUSH, BELOW O-RING WASHER, BELOW MOUNT DAMPER, LEFT AND RIGHT NUT M8 SHELL, MOUNT DAMPER MOUNT DAMPER, FRONT TIGHTWIRE, EARTHING WASHER 8 BOLT M8X105 BOLT M8X85

CANTIDAD Quanty Quantità 2 1 2 1 3 3 1 2 1 1 1 1 1 1 1 1 1 1 1 2 4 2 1 1 4 2 2


PARSUN COLA SUPERIOR - Upper casing - Parte superiore piede

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-02000001 PAF15-02000001S PAF15-00000015 PAGB/T5783-2000 PAF15-00000006 PAF15-02000007 PAF15-00000005 PAF15-03000002 PAF15-03000001 PAF15-03000003 PAGB/T818-85 PAGB/T41-2000 PAGB/T5783-2000 PAGB/T97.1-85 PAGB/T97.1-85 PAGB/T93-87

DESCRIPCIÓN Description Descrizione UPPER CASING UPPER CASING SMALL MANTLE, UPPER CASING HEXAGON BOLT M6X16 PIN, DOWEL SEAL GASKET RUBBER PIPE, EXHAUST CLAPBOARD, EXHAUST SEAL, CLAPBOARD BOLT M6X25 NUT, HEXAGON BOLT, HEXAGON M8X45 WASHER 6 WASHER 8 WASHER, SPRING

CANTIDAD Quanty Quantità 1 1 1 2 2 1 1 1 1 1 2 2 6 4 6 2

69


PARSUN CARTER ACEITE - Oil pan - Coppa dell’olio

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

70

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-04000001 PAF15-00000006 PAF15-04000007 PAF15-07120105 PAF15-07120100 PAF15-09030002 PAF15-07120001 PAF15-07110000 PAF15-00000100 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-04000006 PAF15-04010000 PAGB/T5783-2000 PAF15-04010004 PAF15-04000004 PAF15-04000002 PAF15-04000003 PAF15-04000008 PAF15-04000005

DESCRIPCIÓN Description Descrizione OIL SUMP PIN, DOWEL SEAL, ABNORMITY JACKET, STRAINER STRAINER ASSY HOOP A PIPE, OIL FLOODING VALVE ASSY OIL DIP STICK BOLT, HEXAGON WASHER 6 GASKET, EXHAUST PIPE PIPE, EXHAUST BOLT, HEXAGON M6X16 SEAL, EXT JACKET, OIL DRAIN BOLT, OIL DRAIN WASHER OIL SEAL WATER NIPPLE

CANTIDAD Quanty Quantità 1 1 1 1 2 1 1 1 1 2 4 1 1 2 1 1 1 1 1 1


PARSUN BANDEJA - Bottom cowling - Base calandra

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T5783-2000 PAF15-05000019 PAF15-05000018 PAF15-05010002 PAF15-05000017 PAF15-05000007 PAF15-05000006 PAF15-01000015 PAF15-05000015 PAF15-05000008 PAF15-05000003 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-05000005 PAF15-05000004 PAGB/T5783-2000 PAF15-05030000 PAF15-05000036 PAF15-05000023 PAF15-05000026 PAF15-05000025 PAF15-05000024 PAF15-05000022 PAF15-05020000 PAGB/T5783-2000 PAF15-05000033 PAF15-05000009 PAGB/T7583-2000 PAF15-05000021 PAF15-05000001 PAF15-05000002

DESCRIPCIÓN Description Descrizione BOLT HEXAGON M6X30 ORIENTED PLATE, CHOKE COVER BOARD, BOTTOM COWLING SHEATH, CHOKE SEAL, RUBBER RUBBER PLUG, CIRCULAR SHEATH, WAVE JACKET, CABLE RUBBER PLUG, NEEDLE CLAMP A RUBBER PLUG, QUADRATE BOLT HEXAGON M6X25 WASHER 6 BUSHING, DAMPER DAMPER BOLT, HEXAGON M6X12 LOCKING ASSY, TOP COWLING BUSHING B WASHER, WAVE SPRING, TENSION BRACKET ASSY, TENSIONAL SPRING CLIP, WATER PIPE BUSHING A LOCKING HANDLE ASSY, TOP COWLING BOLT, HEXAGON M6X35 JACKET, LEVER NIPPLE, PLASTIC BOLT, HEXAGON M6X20 COVERING BOTTOM COWLING SEAL, BOTTOM COWLING

CANTIDAD Quanty Quantità 3 1 1 1 1 1 1 1 1 1 1 2 10 4 4 1 1 1 1 1 1 1 1 1 2 1 1 2 2 1 1

71


PARSUN MANDOS - Control system - Comandi

MOTOR - Engine - Motore F9.9, F13.5 & F15

REF. PARSUN Ref. Parsun Ref. Parsun

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 18 19 20 21 22

PAF15-07000015 PAF15-07000016 PAGB/T5782-2000 PAGB/T97.1-85 PAGB/T96-85 PAF15-07000012 PAF15-07000014 PAF15-07000013 PAGB/T5783-2000 PAF15-07000011 PAGB/T5783-2000 PAF15-05040002 PAF15-05040001 PAF15-05040100 PAGB/T5783-2000 PAF15-05000032 PAF15-05000031 PAF15-05000034 PAF15-05000034S PAF15-05000035 PAGB/T41-2000 PAF15-00000012 PAGB/T879.2-2000

72

DESCRIPCIÓN Description Descrizione LINK, ACCELEROGRAPH CONTROL JOINT ACCELEROGRAPH CONTROL BOLT M6X55 WASHER 6 LARGE WASHER 6 BUSH, ACCELEROGRAPH ENFORCE PULLEY, PASSIVITY PULLEY, DRIVE BOLT M6X10 BRACKET, CONTROL TIGHTWIRE BOLT M6X25 BRACKET, SHIFT ROD ROCKER, STOPPER LEVER, SHIFT ROD BOLT M6X20 STOPPER SPRING SPRING SHIFT ROD SHIFT ROD COLUMNED NUT NUT SPRING PIN, SPRING

CANTIDAD Quanty Quantità 1 1 1 5 1 1 1 1 1 1 4 2 1 1 1 1 1 1 1 1 1 1 1


PARSUN ELECTRICIDAD - Electrical - Parte elettrica

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07000006 PAF15-07000005 PAF15-07070000 PAGB/T5783-2000 PAGB93-1987 PAGB/T97.1-2002 PAGB/T5783-2000 PAF15-07000400 PAF15-07000300 PAF15-0700004 PAGB/T5783-2000 PAF15-07000200 PAF15-07130303 PAF15-07000600 PAGB/T5783-2000 PAGB/T97.1-2002 PAF15-07000003 PAF15-07000500 PAF15-07010103 PAF15-07010101 PAF15-07010102

DESCRIPCIÓN Description Descrizione NUT, FLYWHEEL WASHER, FLYWHEEL NUT FLYWHEEL ASSY HEXAGON BOLT WASHER, SPRING WASHER 6 HEXAGON BOLT COIL, CHARGE “A” & “B” ASSY COIL KEY, SEMISIRCLE FLYWHEEL HEXAGON BOLT COIL, PULSER EMERGENCY SIGNAL LIGHT ASSY HIGH PRESSURE ASSY HEXAGON BOLT WASHER RIPPLE TUBE C.D.I. UNIT ASSY OIL PRESSURE SENSOR JACKET, INSJULATION LEAD WIRE ASSY

CANTIDAD Quanty Quantità 1 1 1 2 2 8 4 1 1 1 2 1 1 1 4 4 1 1 1 1 1

73


PARSUN COLA INFERIOR 1 - Lowwer casing & drive 1 - Parte inferiore piede 1 MOTOR - Engine - Motore F9.9, F13.5 & F15

50

74


PARSUN COLA INFERIOR 1 - Lowwer casing & drive 1 - Parte inferiore piede 1 Nº

1 2 3 4 4 4 4 4 4 4 5 6 7 8 9 10 11 12 13 14 15 15 15 15 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 34 35 36 37 38 39 40 41 42 43 44 45 45 46 47 47 48 49 50 50

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-06000001 PAF4-03000023 PAF4-03000024 PAF15-06000010-1 PAF15-06000010-2 PAF15-06000010-3 PAF15-06000010-4 PAF15-06000010-5 PAF15-06000010-6 PAF15-06000010-7 PANTN 4T-30205 1L PAF15-06010000 PAF15-06070004 PAF15-06070003 PAF15-06070005 PAF15-06070006 PAF15-06070002 PAF15-06070001 PAF15-06070007 PAF15-06080005 PAF15-06080006-1 PAF15-06080006-2 PAF15-06080006-3 PAF15-06080006-4 PAF15-06080006-5 PAGB/T276-94 PAF15-06080002 PAF15-06080003 PAF15-06080001 PAKOYO 17BM2312 PAF15-06080004 PAF15-06080000 PAGB/T97.1-85 PAGB/T5783-2000 PAF15-06000005 PANSK F1420 PAF15-06000006 PAF15-06020001 PAF15-06020004 PAGB/T97.1-85 PAGB/T5783-2000 PAF15-06020002 PAF15-06020003 PAF15-06040000 PAF15-06040000S PAF15-06000013 PAF15-06000007 PAJASO F404-96 PAF15-06050000 PAF15-06060002 PAF15-00000013 PAF15-06060001 PAF15-06060004 PAF15-06000014 PAGB/T5783-2000 PAF15-06030000 PAF15-06030000S PAF15-06000020 PAF15-06000008 PAF15-06000009 PAF15-06000011 PAF15-06000012 PAF15-0600000L PAF15-0600000S

DESCRIPCIÓN Description Descrizione LOWER CASING PLUG, OIL HOSE GASKET SHIM (t:0.10mm) SHIM (t:0.12mm) SHIM (t:0.15mm) SHIM (t:0.18mm) SHIM (t:0.30mm) SHIM (t:0.40mm) SHIM (t:0.50mm) BEARING GEAR, FORWARD PIN, CLUTCH CLUTCH, DOG RING, CLUTCH PLUNGER, SHIFT SPRING, CLUTCH SHAFT, PROPELLER WASHER, REVERSE GEAR GEAR, REVERSE SHIM (t:0.10mm) SHIM (t:0.20mm) SHIM (t:0.30mm) SHIM (t:0.40mm) SHIM (t:0.50mm) BEARING O-RING A, COVER O-RING B, COVER COVER, LOWER CASING BEARING OIL SEAL COVER ASSY, LOWER CASING WASHER 6 BOLT, HEXAGON M6X20 WASHER BEARING BUSHING, NYLON BASE, DRIVE SHAFT O-RING WASHER 8 BOLT, HEXAGON M8X25 BEARING OIL SEAL, DRIVE SHAFT DRIVE SHAFT ASSY L DRIVE SHAFT ASSY S KEY, WOODRUFF OUTER PLATE O-RING IMPELLER INNER SHELL, WATER PUMP PIN, DOWEL WATER PUMP HOUSING SEAL FIXED PLATE, WATER PUMP BOLT, HEXAGON M8X45 CAM ASSY, SHIFT ROD L CAM ASSY, SHIFT ROD S BEARING SHIM, PINION (t:1.13mm) SHIM, PINION (t:1.20mm) PINION NUT, PINION COMPLETE GEAR HOUSING LARGE COMPLETE GEAR HOUSING SMALL

CANTIDAD Quanty Quantità 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 2 2 1 1 1 1 1 2 2 1 2 1 1 1 1 1 1 1 2 1 1 3 4 1 1 1 1 1 1 1 1 1

75


PARSUN COLA INFERIOR 2 - Lowwer casing & drive 2 - Parte inferiore piede 2 MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 16 17 18 19 20 21 21

76

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T820-85 PAF15-06000003 PAGB/T5783-2000 PAGB/T97.1-85 PAGB/T861.1-87 PAF15-06000004 PAF15-06000015 PAF15-06090000 PAGB/T96-85 PAF15-06000016 PAGB/T91-86 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-06020005 PAF15-02010003 PAF15-02000005 PAF15-02000005S PAF15-02000006 PAF15-00000013 PAGB/T6182-86 PAF15-06000002 PAF15-06100000 PAF15-061000005

DESCRIPCIÓN Description Descrizione SCREW WATER INLET B BOLT, HEXAGON WASHER WASHER, LOCKING ANODE CUSHION, PROPELLER PROPELLER ASSY WASHER 10 NUT, HEXAGON PIN, COTTER BOLT, HEXAGON WASHER SEAL, RUBBER UPPER SEAL, WATER PIPE TUBE, WATER TUBE, WATER SMALL QUADRATE SEAL, WATER PIPE PIN, DOWEL NUT, LOCKING WATER INLET A LOWER CASING ASSY LOWER CASING ASSY

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 1 1 1 4 4 1 1 1 1 1 2 1 1 1L 1S


PARSUN ADMISIÓN - Intake - Aspirazione MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07000008 PAF15-07000007 PAF15-00000006 PAF15-07000017 PAF15-07000018 PAF15-05010003 PAF15-05010001 PAF15-05010100 PAF15-07100000 PAGB3452.1-82 PAGB/T5782-2000 PAGB/T97.1-85 PAF15-07000021 PAF15-07000022 PAF15-07010017 PAF15-07010016 PAF15-07010015 PAF15-07090000 PAGB/T5783-2000 PAF15-07000009

DESCRIPCIÓN Description Descrizione MANIFOLD, INTAKE GASKET, MANIFOLD PIN, DOWEL ¦6X12 GASKET, CARBURETOR INSULATOR, CATBURETOR JOINT, CHOKE LEVER CASE, STARTER ROD, CHOKE SILENCER ASSY, INTAKE O-RING HEXAGON BOLT WASHER, PLATE BUSHER, INTAKE SILENCER PLATE, INTAKE SILENCER PIPE, BREATHER CLAMP B CLAMP A CARBURETOR BOLT BRACKET, OIL SIEVE

CANTIDAD Quanty Quantità 1 1 2 2 1 1 1 1 1 1 2 6 2 1 1 1 1 1 4 1

77


PARSUN CARBURADOR - Carburetor - Carburatore MOTOR - Engine - Motore F9.9, F13.5 & F15

78


PARSUN CARBURADOR - Carburetor - Carburatore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07090000 PAGB/T818-M4X10 PAGB/T93-4 PAF15-07090003 PAF15-07090002 PAF15-07090009 PAF15-07090010 PAGB/T818-M3X6 PAGB/T93-3 PAF15-07090008 PAF15-07090001 PAF15-07090006 PAGB/T896-86 PAT6-005000815 PAF15-07090019 PAF15-07090020 PAF15-07090021 PAGB/T818-M4X6 PAF15-07090022 PAF15-07090024 PAF15-07090023 PAF15-07090025 PAF15-07090026 PAGB/T818-M3X5 PAF15-07090018 PAF15-07090012 PAF15-07090200 PAF15-07090302 PAF15-07090300 PAGB/T6170-M3 PAF15-07090016 PAF15-07090017 PAF15-07090100 PAF15-07090005 PAF15-07090013 PAF15-07090014 PAF15-07090015 PAT6-05000022 PAF15-07090004 PAF15-07090007 PAF15-07090027 PAF15-07090402 PAF15-07090403 PAF15-07090404 PAF15-07090400 PAF15-07090413 PAGB/T818-M4X12 PAF15-07090407 PAF15-07090408 PAF15-07090409 PAF15-07090410 PAF15-07090412 PAF15-07090411 PAF15-07090401 PAF15-07090028

DESCRIPCIÓN Description Descrizione CARBURETOR ASSY BOLT WASHER, SPRING PLATE GASKET BOLT SPRING, THORTTEL BOLT WASHER, SPRING APRON, ACCELERATOR CARBURETOR BUSH, LINK CIRCLIP GASKET VALVE, NEEDLE FLOAT PIN, FLOAT BOLT NOZZLE, MAIN SEAL JET, MAIN JET, AIR SLOW RUBBER CAP BOLT PLATE APRON, CHOKE LINK, CHOKE BOLT, VALVE SWING LINK, VALVE NUT M3 BOLT TWIST SPRING, SWING LINK SWING LINK, ACCELERATOR WRING SPRING SCREW, AIR ADJUSTING SEAL SPRING, AIR ADJUSTING TIE-IN BUSH, SWING LINK SEAL, RUBBER GASKET, FLOAT CHAMBER FILTER SCREW, DRAIN GASKET BODY, FLOAT CHAMBER CUP, BODY BOLT SEPTUM ASSY SPRING, VALVE SEAL COVER, VALVE WASHRE BOLT, BLEEDER OIL JET CAP

CANTIDAD Quanty Quantità 1 5 9 1 1 1 1 4 4 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 1 4 1 1 2 1 1 1 1 1

79


PARSUN BLOQUE 1 - Cylinder & cranckase 1 - Blocco 1 MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34

80

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07010000 PAF15-07000001 PAGB/T5783-2000 PAGB/T5783-2000 PAF15-07010006 PAF15-07010008 PAF15-07010011 PAF15-07010009 PAGB/T5783-2000 PAGB/T97.1-85 PAGB/T97.1-85 PAF15-07010012 PAF15-07010013 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-07010014 PAF4-04000036 PAF15-07010022 PAF15-07010021 PAGB/T5783-2000 PAF15-07010018 PAF15-00000013 PAGB/T5783-2000 PAF15-07010026 PAF15-07010019 PAF15-04000005 PAF15-05000012 PAF15-05000011 PAF15-05000013 PAF15-05000014 PAF15-07010003 PAF15-07010023 PAF15-00000014 PAF15-07010007

DESCRIPCIÓN Description Descrizione CRANKCASE ASSY PIN, HOLLOW BOLT, HEXAGON BOLT, HEXAGON PIPE, JOINT ANODE COVER, ANODE GROMMET, ANODE SCREW, PAN HEAD WASHER 5 WASHER 8 PLATE, ANODE COVER, BREATHER BOLT WASHER 6 BREATHER GASKET THERMOSTAT GASKET, THERMOSTAT COVER, THERMOSTAT BOLT GASKET, EXHAUST OUTER COVER PIN SCREW ANODE OUTER COVER, EXHAUST WATER NIPPLE HOSE A THREE-WAY PIPE HOSE B HOSE C BOLT UNION OIL CLEANER GASKET, ENGINE HOSE, RETURN OIL

CANTIDAD Quanty Quantità 1 2 6 4 2 1 1 1 1 1 4 1 1 4 17 1 1 1 1 7 1 2 1 1 1 3 1 1 1 1 1 1 1 1


PARSUN CIGÜEÑAL Y PISTONES - Crankshaft & piston - Albero motore MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07030000 PAF15-07030006 PAF15-07010024 PAF15-07020100 PAF15-07020001 PAF15-07020006 PAF15-07020005 PAF15-07020002 PAF15-07020003 PAF15-07020004 PAF15-07030007 PAF15-07020104 PAF15-07020103

DESCRIPCIÓN Description Descrizione CRANK ASSY OIL SEAL A MAIN BEARING ROD, CONNECTING PISTON PIN, PISTON CIRCLIP PISTON RING I PISTON RING II COMBINATION OIL RING OIL SEAL B WASHER, PLATE BOLT CONNECTING ROD

CANTIDAD Quanty Quantità 1 1 4 2 2 2 4 2 2 2 1 4 4

81


PARSUN BLOQUE 2 - Cylinder & cranckase 2 - Blocco 2

MOTOR - Engine - Motore F9.9, F13.5 & F15

REF. PARSUN Ref. Parsun Ref. Parsun

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

82

PAF15-07040100 PAF15-07000001 PAF15-07000100 PAF15-07040104 PAF15-07040105 PAGB/T5783-2000 PAF15-07000028 PAF15-07050001 PAF15-07050002 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-07050004 PAJA80 F404 31-025 PAF15-10030001 NGKDPR7EA-9

DESCRIPCIÓN Description Descrizione

CYLINDER HEAD ASSY HOLLOW PIN GASKET, CYLINDER HEAD VALVE GUIDE BUSH CIRCLIP, GUIDE BUSH BOLT, HEXAGON BOLT, FLANGE COVER, CYLINDER HEAD SEAL, CYLINDER COVER BOLT, HEXAGON WASHER, PLATE PLUG, OIL O-RING MARK 4 SPARK PLUG

CANTIDAD Quanty Quantità

1 2 1 4 4 3 6 1 1 4 7 1 1 1 2


PARSUN VÁLVULAS - Valve - Valvole

MOTOR - Engine - Motore F9.9, F13.5 & F15

REF. PARSUN Ref. Parsun

Ref. Parsun 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

PAF15-07040001 PAF15-07040002 PAF15-07040004 PAPS2700.04.03 PAF15-07040005 PAF15-07050006 PAF15-07040007 PAF15-07040304 PAF15-07040303 PAF15-07040301 PAF15-07040014 PAF15-07040009 PAF15-07040013 PAF15-07040015 PAF15-07040012 PAF15-07040011

DESCRIPCIÓN Description

CANTIDAD Quanty

Descrizione

Quantità

VALVE, INTAKE VALVE, EXHAUST SEAL, VALVE SPRING SEAL, VALVE STEM SPRING, VELVE RETAINER, VALVE SPRINGRE COTTER, VALVE LOCK NUT SCREW, VALVE ADJUSTING ROCKER SPRING, ROCKER B BUSHER, VALVE INTAKE SPRING, ROCKER A SHAFT, ROCKER BUSHER, VALVE EXHAUST B BUSHER, VALVE EXHAUST A

2 2 4 4 4 4 8 4 4 4 3 1 1 2 1 1

83


PARSUN ÁRBOL DE LEVAS - Camshaft - Asse a camme

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

84

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T1099-1979 PAF15-07010027 PAF15-07030003 PAF15-07030004 PAF15-07030005 PAF15-07000002 PAF15-07000024 PAF15-07050003 PAGB/T5783-2000 PAGB/T5287-85 PAF15-07040018 PAF15-07040017 PAF15-07040008 PAF15-07040200 PAF15-07040016 PAF15-07040500 PAGB/T5783-2000 PAGB/T97.1-85

DESCRIPCIÓN Description Descrizione KEY, WOODRUFF RUBBER RING B BELT PULLEY, TIMING WASHER NUT BELT, TIMING COVER, DUST RING RUBBER A BOLT BIG WASHER BELT PULLEY, DRIVEN WASHER OIL SEAL CAMSHAFT ASSY MAT, QIRPROOF OIL PUMP ASSY BOLT WASHER

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 2 1 1 1 1 1 2 1 1 3 3


PARSUN COMBUSTIBLE - Fuel - Impianto carburante

MOTOR - Engine - Motore F9.9, F13.5 & F15

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07080000 PAF4-04000030 PAF4-05000200 PAF15-05000016 PAGB/T5783-2000 PAGB/T6170-2000 PAF15-07000027 PAJASO F404/A-24-021 PAF15-07140000 PAF15-07000026 PAF15-07000025 PAGB/T823-1988 PAGB/T93-1987 PAGB/T97.1-85 PAF15-07080001 PAGB/T3452.1-1992 PAF15-07080002 PAGB/T818-85 PAF4-04090004 PAF4-04090011 PAF4-04090005 PAF15-07140002 PAF15-07140100 PAGB/T309-2000 PAF15-07140005 PAF15-07140004 PAF15-07140003 PAGB/T6170-2000 PAF4-04090003 PAF15-07140001

DESCRIPCIÓN Description Descrizione FILTER ASSY SPRING, FUEL PIPE “B” FUEL PIPE TIE-IN ASSY PIPE, FUEL BOLT NUT HOSE O-RING FUEL PUMP ASSY JACKET HOSE SCREW, SMALL PAN HEAD WASHER, SPRING 6 WASHER, PLATE 6 ELEMENT, FILTER WASHER, CUP FILTER CUP, FILTER SCREW, PAN HEAD DIAPHRAGM, TOP SCREW, VALVE PLATE FUEL PUMP SHELL DIAP HRAGM ASSY ROLLER NEEDLE SPRING, DIAP HRAGM SPRING, PLUNGER PLUNGER NUT COVER, FUEL PUMP SEAT, FUEL PUMP

CANTIDAD Quanty Quantità 1 6 1 1 1 1 1 1 1 1 1 2 2 3 1 1 1 4 1 2 2 1 1 1 1 1 1 4 1 1

85


PARSUN ARRANQUE - Starter - Avviamento MOTOR - Engine - Motore F9.9, F13.5 & F15

86


PARSUN ARRANQUE - Starter - Avviamento Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07130000 PAF15-07130101 PAF15-07130300 PAF4-04130013 PAGB/T5783-2000 PAGB/T93-1987 PAGB/T5782-2000 PAGB/T9710-2000 PAF4-04130101 PAF4-04130102 PAF15-07130305 PAF15-05000028 PAF15-05000027 PAGB/T5783-2000 PAF15-07130304 PAF15-07130201 PAF15-07130107 PAGB/T896-86 PAF15-07130202 PAF15-07130204 PAF15-07130203 PAF15-07130002 PAF15-07130001 PAGB/T5783-2000 PAF15-07130105 PAF15-07130102 PAF15-07130106 PAGB/T97.1-85 PAF15-05000029 PAF15-12000002 PAF15-12000003 PAF15-07130205

DESCRIPCIÓN Description Descrizione STARTER ASSY CASE, STARTER FRAME, STARTER COLLAR BOLT M6X25 WASHER, SPRING BOLT M6X90 NUT N6 HANDLE, STARTER COVER GROMMET ARRESTER TIGHTWIRE ASSY FRAME, ARRESTER TIGHTWIRE BOLT M6X20 SEAL, FROTHY RUBBER WHEEL, START-UP SPRINGM VOLUTE CIRCLIP 8 PAWL, DRIVE LINK, PAWL SPRING, TENSION SPRING, DRIVE PLATE PLATE, DRIDE BOLT M6X16 ARRESTER BUSH, SHOULDER SPRING, ARRESTER WASHER PLATE TIGHTWIRE, SPRING MARK 2 MARK 3 START LING

CANTIDAD Quanty Quantità 1 1 1 1 2 1 1 1 1 1 1 1 1 3 1 1 1 1 1 1 1 1 1 1 1 3 1 8 1 1 1 1

87


PARSUN RECTIFICADOR - Rectifier - Rectificatore MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07060001 PAF15-07060004 PAF15-07060003 PAGB/T5783-2000 PAGB/T97.1-2002 PAF15-07060005 PAF15-07060002 PAGB/T5783-2000 PAGB/T5783-2000

DESCRIPCIÓN Description Descrizione RECTIFIER & REGULATOR ASSY LINER GASKET, SHOCK ABSORPTION HEXAGON BOLT WASHER 6 QUADRATE CLAMP BRACKET, RICTIFIER HEXAGON BOLT HEXAGON BOLT

CANTIDAD Quanty Quantità 1 4 4 4 6 2 1 1 1

DESPÓSITO COMBUSTIBLE - Fuel tank - Serbatoio carburante MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9

88

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-09000000 PAF15-10000000 PAF15-10010000 PAGB/T818-2000 PAGB/T97.1-85 PAF15-10020000 PAF15-10000003 PAF15-10000002 PAF15-10000001

DESCRIPCIÓN Description Descrizione OIL TUBE ASSY FUEL TANK ASSY COVER ASSY, FUEL TANK SCREW, PAN HEAD WASHER OLEOMETER ASSY GASKET STRAINER FUEL TANK

CANTIDAD Quanty Quantità 1 1 1 4 4 1 1 1 1


PARSUN TAPA MOTOR - Top cowling assy - Calandra MOTOR - Engine - Motore F9.9, F13.5 & F15

Nº 1 2 3 4 4 5 6 7 8 9 10 11 12 13 14 15 15 16 17

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-08000000 PAF15-08000001 PAF15-12000009 PAF15-12000007 PAF15-12000007a PAGB/T818-2000 PAF15-08000004 PAF4-06000006 PAGB/T845-85 PAF4-06000004 PAF15-08000003 PAF15-08000002 PAF15-08000005 PAF15-12000010 PAGB/T97.1-85 PAF15-12000008 PAF15-12000008a PAF4-08000107 PAGB/T6170-86

DESCRIPCIÓN Description Descrizione TOP COWLING ASSY TOP COWLING MARK 9 MARK 7 F15 MARK 7 “a” F9.9 SCREW, PAN HEAD POTHOOK UNDERLAY, POTHOOK SCREW, TAPPING UNDERLAY, RUBBER COVER, TOP COWLING MUFFLE SEAL HOOK, LOCKING MARK 10 WASHER 5 MARK 8 F15 MARK 8 “a” F9.9 MARK 3 NUT M5

CANTIDAD Quanty Quantità 1 1 1 1 1 2 1 1 4 4 1 1 1 1 4 1 1 1 4

89


PARSUN APÉNDICE 1 - Appendix 1 - Blocco 1

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

90

REF. PARSUN Ref. Parsun Ref. Parsun PAGB3452.1-82 PAF15-07000017 PAF15-07000007 PAF15-07040008 PAF15-07050002 PAJASO F404 31-025 PAJASO F404/A-24-021 PAF15-07000100 PAF15-07040016 PAF15-07010014 PAF15-07030006 PAGB/T1099-1979 PAF15-07030007 PAF15-00000014 PAF15-07010018 PAF15-07010022

DESCRIPCIÓN Description Descrizione O-RING GASKET, CARBURETOR GASKET, MANIFOLD OIL-SEAL SEAL, CYLINDER COVER O-RING O-RING GASKET, CYLINDER HEAD MAT, QIRPROOF BREATHER GASKET OIL SEAL A SEMICIRCLE KEY OIL SEAL B GASKET, ENGINE GASKET, EXHAUST OUTER COVER GASKET, THERMOSTAT

CANTIDAD Quanty Quantità 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1


PARSUN CULATA COMPLETA - Cylinder head assy - Testata completa

MOTOR - Engine - Motore F9.9, F13.5 & F15 1

REF. PARSUN Ref. Parsun Ref. Parsun

DESCRIPCIÓN Description Descrizione

1

PAF15-07040000

CYLINDER HEAD ASSY

CANTIDAD Quanty Quantità 1

BLOQUE COMPLETO - Engine assy - Blocco completo

MOTOR - Engine - Motore F9.9, F13.5 & F15

48

REF. PARSUN Ref. Parsun Ref. Parsun

DESCRIPCIÓN Description Descrizione

48

PAF15-07000000

ENGINE ASSY

CANTIDAD Quanty Quantità 1

91


PARSUN ARRANQUE - Starter - Avviamento

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9 10 11 12

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07130306W PAF15-05010001 PAF15-07130308W PAF15-07130307W PAGB/T845-85 PAF15-07130310W PAGB/T91-86 PAF15-07130312W PAF15-07130311W PAF15-07130309W PAF15-07130314W PAF15-07130313

DESCRIPCIÓN Description Descrizione HANDLE “B” BUSH PLATE BUSH, WAVE SCREW, PAN HEAD ST4.8X9 SHAFT, ROCKER COTTER PIN 1.6X12 WASHER, SPRING SADDLE WASHER, NYLON ROCKER TIE-IN LINK ROD ASS‘Y

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 2 1 1 1

ELECTRICIDAD 1 - Electrical 1 - Parte elettrica

MOTOR - Engine - Motore F9.9, F13.5 & F15 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

1 2 3 4 5 6 7

92

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07070100W PAF15-07150100W PAGB/T5782-2000 PAGB/T97.1-85 PAF25-05170001W PAF15-07150002W PAF25-05010402W

DESCRIPCIÓN Description Descrizione FLYWHEEL ASSY STARTUP MOTOR HEXAGON BOLT M8X50 WASHER 8 FIXATION BOLT,MOTOR COLUMNAR BOLT WATER GAP

CANTIDAD Quanty Quantità 1 1 1 3 1 1 1


PARSUN ELECTRICIDAD 2 - Electrical 2 - Parte elettrica 2

MOTOR - Engine - Motore F9.9, F13.5 & F15 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-07150301W PAF15-07150300W PAF15-07150200W PAF25-05170201W PAF25-05170202W PAGB/T6170-2000 PAF15-07150500W PAF15-07150501W PAGB/T97.1-85 PAGB/T6170-2000 PAGB/T97.1-85 PAF25-05090100W PAF15-07150001W

1 2 3 4 5 6 7 8 9 10 11 12 13

DESCRIPCIÓN Description Descrizione RELAY JACKET RELAY LINE,POWER SOURCE COVERING A,POWER SOURCE LINE COVERING B,POWER SOURCE LINE HEXANGULAR NUT CONNECTION LINE,MOTOR JACKET,CONNECTION LINE WASHER 6 HEXANGULAR NUT M6 WASHER 8 FUSE ASSY FUSE

CANTIDAD Quanty Quantità 1 1 1 1 1 2 1 2 4 2 4 1 1

STARTER ELÉCTRICO - Electric Starter - Starter

MOTOR - Engine - Motore F9.9, F13.5 & F15

1 2 3 4 5 6 7 8 9

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-02000011 PAF15-11030000W PAF15-11030301W PAF15-11030302W PAF15-11030303W PAF15-11030300W PAGB/T5783-2000 PAGB/T97.1-85 PAF15-07090000W

DESCRIPCIÓN Description Descrizione SEAL, SHAFT ELECTROMAGNETIC MAGNET ASSY IRON CORE LINK RAD, IRON CORE HOOK, IRON CORE IRON CORE ASSY BOLT, HEXAGON M6X12 WASHER 6 CARBURETOR

CANTIDAD Quanty Quantità 1 1 1 1 1 1 2 2 1

93


PARSUN CAJA DE MANDOS - Control box assy - Scatola comandi MOTOR - Engine - Motore F9.9, F13.5 & F15 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

94


PARSUN CAJA DE MANDOS - Control box assy - Scatola comandi Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-13000000W PAHT2.5*60 PAF15-13000200W PAF15-13000100W PAF15-11000002W PAGB/T819.2-1997 PAF15-13020007W PAF15-13000005W PAF15-13020006W PAF15-11000001W PAF15-13000014W PAF4-01090401 PAF15-13020400W PAF15-13000203W PAF15-13000202W PAF15-13020001W PAF15-13000013W PAF15-13020005W PAF15-13020100W PAF15-13020002W PAF15-13020003W PAF15-13020004W PAGB/T818-2000 PAF15-13020000W PAGB/T5783-2000 PAGB/T97.1-85 PAF15-13000500W PAF15-13000007W PAGB/T896-1986 PAF25-07000007W PAF15-13000002W PAGB/T818-2000 PAF15-13000800W PAF15-13000003W PAF15-13000004W PAF15-13000001W PAF15-12000016W PAGB/T6170-2000 PAF15-13000008W PAF15-13000700W PAF15-13000601W PAGB/T5783-2000 PAGB/T6170-2000 PAF15-13000300W PAF15-13000602W PAGB/T5287-1985 PAF15-13000006W PAF15-13000011W PAF15-13000012W PAF15-12000013W PAF15-13000015W PAF15-13010010W PAGB/T956.1-1987 PAGB/T819.2-1997 PAF15-13010003W PAF15-13010001W PAF15-13010002W PAGB/T84.5-2000 PAGB/T818-2000 PAF15-13010009W PAF15-13010005W PAF15-13010004W PAF15-13010008W PAGB/T820-2000

DESCRIPCIÓN Description Descrizione CONTROL BOX ASS‘Y CLAMP STARTING SWICH ASS’Y CONTROL CABLE ASS‘Y (5M=16.4’) PLATE, CONTROL BOX SCREW PAN HEAD M5X12 THROTTLE HANDLE, INCHING BUSH, CAN BUSH, HANDLE BLOCK, RUBBER JACKET, CABLE STOPER,HANG ROPE ASS’Y ENGINE STOP SWICH ASS’Y INSULATED PLUG ‘’B’’ INSULATED PLUG ‘’A’’ COVER, CONTROL BOX SMALL COVER, CONTROL BOX WASHER “B”, WAVE LOCKED DISK ASS‘Y TORSION SPRING EACH LOCKED PULLEY PLATE, PULLEY SPRING PAN HEAD SCREW M4X6 COVER ASS‘Y, CONTROL BOX BOLT M8X30 WASHER 8 MACHINE, CONTROL ACCELEROGRAPH WASHER PIN, COTTER 6 CONTROL CABLE TIE IN “B” CAM MECHANISM PAN HEAD SCREW M3X14 INCHING SWITCH PLATE PULLEY SHIFT SPRING PLATE “B” MARK 16 NUT M6 WEARABLE PLATE, CAM MACHANISM SHIFT SWING LINK ADJUSTER FASTNESS ASS’Y BOLT M5X25 NUT M5 BUZZER ASS‘Y ADJUSTER PIN BIG WASHER 6 WEARABLE PLATE BUSH, SHIFT SWING LINK BRACKET, CONTROL BOX MARK 13 COVER, WATERPROOF BLOCK, CONTROL HANDLE WASHER, LOCKED 5 SCREW, PAN HEAD M5X18 JAM, BUTTON CONTROL HANDLE CONTROL HANDLEBAR SCREW, PAN HEAD ST4.8X12 SCREW, PAN HEAD M4X10 COVER, CONTROL HANDLE SPRING, COMPRESSION PART, ORIENTATION CONTROL PLATE, ORIENTATION PART SCREW, PAN HEAD M6X90

CANTIDAD Quanty Quantità 1 2 1 1 1 2 1 2 1 1 1 1 1 2 1 1 1 1 1 1 1 1 2 1 1 1 1 1 3 2 1 2 1 1 1 5 1 4 1 1 1 2 2 1 1 3 1 1 1 1 1 1 2 7 2 1 1 1 3 1 1 1 1 3

95


PARSUN TERMINALES Y MANDOS - Bottom cowling & bracket - Cavi comando e terminali MOTOR - Engine - Motore F9.9, F13.5 & F15 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

96


PARSUN TERMINALES Y MANDOS - Bottom cowling & bracket - Cavi comando e terminali Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 27 23 24 25 26 28 29 30 31 32 33 34 35 36 38 42 37 39 40 41

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-07000005W PAF15-11010000W PAF25-07000003W PAF15-00000012 PAGB/T96-1985 PAGB/T5783-2000 PAGB/T5287-85 PAF25-03000027W PAF25-03000028W PAF15-05040103W PAF25-05160002 PAF25-03030003W PAGB/T879.2-2000 PAF15-03000013W PAF25-03000029W PAF25-03000024W PAF25-03000025W PAF25-03000022W PAGB/T84.5-85 PAF25-03000023W PAGB/T5783-2000 PAGB/T97.1-85 PAF15-03000100W PAF25-03000101W PAF25-03000102W PAF25-03000103W PAF25-03000104W PAF25-03000021W PAF15-07150400W PAGB/T5783-2000 PAGB/T97.1-1985 PAF15-11020003W PAGB/T6170-2000 PAJASO F404 24-016 PAF25-01010012W PAF25-07000006W PAGB/T97.1-85 PAF15-11020000W PAF15-11020002W PAF25-07000303W PAF25-07000304W PAF15-11020001W

DESCRIPCIÓN Description Descrizione TIE-IN, CONTROL CABLE CONTROL CABLE ASS’Y(4.26M=14') PLATE, RINGENT SPRING BIG WASHER 5 BOLT M6X25 BIG WASHER 6 PLATE, SHIFT BUSH, LIMITED PLATE LINK ROD, SHIFT SPRING ROCKER, STOPPER / COLUMNIFORM PIN O3X20 JAM,ABNORNOMITY RUBBER JAM,RECTANGLE JAM “B” JAM, ACCELEROGRAPH CABLE BUSH, WAVE SCREW, PAN HEAD ST5.5X19 BRACKET BOLT M6X20 WASHER 6 JAM ASS‘Y JAM BUSH, RUBBER JAM TIE-IN JAM NUT,JAM WATER TUBE C.D.I. CABLE ASS’Y BOLT M8X30 WASHER 8 PLATE NUT M8 O-RING NUT,PLASTIC THIN LOCKNUT WASHER 10 LINK ROD ASS’Y BOLT TUBE,BOLT NUT LINK ROD,TURNING

CANTIDAD Quanty Quantità 2 2 1 3 4 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 2 1 1 1 1 1

97


PARSUN SOPORTE MOTOR 1 - Bracket 1 - Supporto motore 1

MOTOR - Engine - Motore F20 & F25

98


PARSUN SOPORTE MOTOR 1 - Bracket 1 - Supporto motore 1 Nº

1 2 3 4 5 6 7 8 9 10 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-01010312 PAF25-01010311 PAF25-01010318 PAF25-01010009 PAF25-01010321 PAF25-01010008 PAF25-01010007 PAF25-01010319 PAF25-01010322 PAF25-01010301 PAF25-01010301S PAGB/T6182-2000 PAF25-01010010 PAF25-01010201 PAF25-01010011 PAF15-01010007 PAF25-01010004 PAGB/T6170-2000 PAGB/T93-1987 PAGB/T97.1-85 PAF25-01010104 PAF25-01010102 PAF25-01010103 PAF4-01010003 PAF25-01010200 PAF25-01010315 PAGB/T818-2000 PAF25-01010314 PAF25-01010313 PAF25-01010309 PAGB/T7940.1-95 PAF25-01010002 PAF25-01010003 PAF25-01010302 PAF25-01010303 PAF25-01010317 PAF25-01010316 PAF15-01010001 PAF25-01010101 PAF25-01010100 PAF25-01010403 PAF25-01010402 PAGB/T879.1-2000 PAF25-01010401 PAF25-01010400 PAF25-01010005 PAF25-01010006 PAF25-01010308 PAGB/T896-1986 PAF25-01010305 PAGB/T91-2000 PAGB/T896-1986 PAF25-01010324 PAF25-01010323 PAF25-01010307-3 PAF25-01010307-4 PAF25-01010304 PAF25-01010307-1 PAF25-01010307-2 PAF25-01010306 PAF25-08000007

DESCRIPCIÓN Description Descrizione TILT CLAMP HANDLE ASSY WASHER PIN, DETENT WASHER, NYLON PLATE, TILT DETENT WASHER, WAVE SCREW, PROLATE HEXAGON GASKET, NYLON PIN, DETENT BRACKET, ROTARY BRACKET, ROTARY LOCKNUT THICK WASHER BRACKET, RIGHT NUT, PLASTIC NUT, SELF-LOCKING PLATE, TWO HOLE NUT WASHER, SPRING WASHER SCREW, CLAMP CLAMP HANDLE RIVET CLAMP PLATE RIGHT BRACKET ASSY ROD, BRACKET SCREW, PAN HEAD SPRING, TENSION LEVER, ANGEL ORIENTATION BUSHING, HANDLE OIL, CUP BUSH, NYLON WASHER WASHER, SEAL HEXAGON BOLT BUSH, PIN SHAFT, ANGLE BRACKET BOLT, CLAMP BRACKET BRACKET, LEFT LEFT BRACKET ASSY CONICAL SPRING PLATE, PREVENT DESQUAMATION PIN, SPRING ROD, LIMITATIVE ANGLE ROD ASSY, LIMIT ANGLE LONG BOLT TUBE, BOLT SUPPORT ASSY CIRCLIP LONG SHAFT, BRACKET PIN, COTTER CIRCLIP GASKET, NYLON TUBE, NYLON SHORT SHAFT, OUTER BRACKET BRACKET, ANGLE LOCKED SPRING, TENSION ARM, TILT LOCK PLATE, TILT LOCK TUBE, LONG SHAFT MARK 7

CANTIDAD Quanty Quantità 1 1 1 2 2 2 2 2 1 1 1 2 2 1 2 2 1 1 1 1 2 2 2 2 1 1 1 1 1 1 3 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 4 2 1 1 1 1 2 1 1 1 1

99


PARSUN SOPORTE MOTOR 2 - Bracket 2 - Supporto motore 2

MOTOR - Engine - Motore F20 & F25

1 2 3 4 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 21 22 22 23

100

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T889.2-2000 PAGB/T97.1-85 PAF25-01020002 PAF25-01020001 PAF25-01020001S PAF25-01000003 PAF25-01000001 PAF25-01000002 PAGB/T5783-2000 PAGB/T93-1987 PAF25-02000015 PAF25-02000016 PAF25-02030000 PAF25-00000005 PAF25-00000001 PAF25-00000002 PAF25-00000006 PAGB/T97.1-85 PAF25-00000007 PAF25-02000002 PAF25-00000003 PAF25-01000004 PAF25-01000004S PAF25-01000005 PAF25-01000005S PAF25-01000006

DESCRIPCIÓN Description Descrizione LOCKNUT WASHER BOLT, DOUBLE HEAD BRACKET, STEERING BRACKET, STEERING SMALL WASHER, ABOVE BUSH, ABOVE PLATE, FRICTION BOLT WASHER, SPRING PLATE LONG BOLT DOUBLE HOLE SHOCK ABSORBER ASSY NUT SHELL, MOUNT DAMPER MOUNT DAMPER, LEFT AND RIGHT BOLT WASHER BOLT TIGHTWIRE, EARTHING MOUNT DAMPER, FRONT BUSH, BELOW BUSH, BELOW SMALL O-RING O-RING SMALL WASHER, BELOW

CANTIDAD Quanty Quantità 2 5 2 1 1 1 1 1 3 3 1 2 1 4 2 2 2 4 2 1 1 1 1 1 1 1


PARSUN COLA SUPERIOR - Upper casing - Parte superiore piede

MOTOR - Engine - Motore F20 & F25

1 2 3 4 4 5 6 7 8 9 10 11 11 12 13 14 15 16 17 18 19 20 21 22

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-02010001 PAF25-02010002 PAF25-02000011 PAF25-02020000 PAF25-02020000S PAF25-02000012 PAGB/T97.1-2000 PAGB/T5782-2000 PAF25-02000014 PAGB/T818-2000 PAF25-02000003 PAF25-02000001 PAF25-02000001S PAGB/T5783-2000 PAGB/T5782-2000 PAGB/T818-2000 PAGB/T97.1-85 PAGB/T97.1-2000 PAGB/T5783-2000 PAGB/T93-1987 PAGB/T818-2000 PAGB/T6170-2000 PAF25-00000200 PAF15-12000004

DESCRIPCIÓN Description Descrizione GUIDE EXHAUST OIL SEAL GASKET, EXHAUST PIPE EXHAUST PIPE ASSY EXHAUST PIPE ASSY SMALL PLATE “V” WASHER BOLT SEAL, EXHAUST PIPE SCREW, PAN HEAD CLAPBOARD, EXHAUST UPPER CASING UPPER CASING SMALL BOLT BOLT SCREW, PAN HEAD WASHER WASHER BOLT WASHER, SPRING SCREW, PAN HEAD NUT MANTLE, UPPER CASING MARK 4

CANTIDAD Quanty Quantità 1 1 1 1 1 1 7 3 1 2 1 1 1 4 8 1 12 2 2 2 2 2 1 1

101


PARSUN DIRECCIÓN - Steering - Sterzo

MOTOR - Engine - Motore F20 & F25

102


PARSUN DIRECCIÓN - Steering - Sterzo Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-01030101 PAF25-01030002 PAGB/T889.2-2000 PAGB/T6171-86 PAF15-01000013 PAF15-01000011 PAF15-12000011 PAF15-00000007 PAF25-00000009 PAGB/T97.1-85 PAF15-00000012 PAF15-00000009 PAF15-00000008 PAGB/T5783-2000 PAF15-01000012 PAF15-01000008 PAF15-01000009 PAF15-01000007 PAF4-08000105 PAF4-08000104 PAGB/T91-2000 PAF15-01030200 PAF4-01090401 PAT15-01020003 PAGB/T848-85 PAGB/T827-86 PAF4-01090301 PAF4-01090302 PAGB/T820-85 PAF4-01090300 PAF4-01090303 PAF4-01090007 PAF4-01090006 PAF15-01030005 PAGB/T5783-2000 PAF15-01030001 PAF15-01030100 PAF4-01090003 PAGB/T6170-2000 PAF25-01030001

DESCRIPCIÓN Description Descrizione THROTTLE CABLE ASSY TUBE, WAVE PLASTIC LOCKNUT NUT PLATE, HANDLE ORIENTATION WASHER, HANDLE (LOW) MARK 11 HANDLE, GEAR SHIFT LINK, SHIFT ROD WASHER, PLAIN SPRING, CLAMP WASHER, WAVE TUBE, FLANGE HEXAGON BOLT WASHER, NYLON WASHER WASHER, WAVE BUSH, HANDLE MARK 5 MARK 4 PIN, COTTER BOLT STOPER, HANG ROPE ASSY ENGINE STOP SWITCH ASSY SMALL WASHER RIVER, SEMICIRCLE GRIP, STEERING HANDLE RUBBER, HANDLE SCREW STEERING HANDLE ASSY INDICATOR THROTTLE SPRING, COMPRESSION BUSH STAY HEXAGON BOLT HANDLE STEERING LEVER, THROTTLE ASSY FRICTION NUT BRACKET, HANDLE

CANTIDAD Quanty Quantità 2 2 1 1 1 1 1 1 1 2 1 1 1 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1

103


PARSUN CARTER ACEITE - Oil pan - Coppa olio

MOTOR - Engine - Motore F20 & F25

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22

104

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-00000100 PAF25-02010100 PAF25-02010006 PAGB/T97.1-2000 PAGB/T5783-2000 PAF25-02010200 PAGB/T5783-2000 PAF25-00000014 PAF25-02000006 PAF25-02010007 PAF15-00000006 PAF15-04000003 PAF15-04000002 PAF25-02000007 PAF25-02010005 PAF15-07010009 PAF15-07010011 PAGB/T97.1-1985 PAGB/T5783-2000 PAGB/T5783-2000 PAGB/T97.1-1985 PAF15-07010012

DESCRIPCIÓN Description Descrizione PLUG, OIL LEVEL RELIEF VALVE AUY GASKET, RELEIF VALVE WASHER, PLAIN HEXAGON BOLT STRAINER, OIL HEXAGON BOLT PIN, DOWEL OIL SUMP HEXAGON BOLT PIN, DOWEL GASKET BOLT, OIL DRAIN JACKET, OIL DRAIN ANODE SEAL, ANODE COVER, ANODE WASHER BOLT BOLT, HEXAGON WASHER PLATE, ANODE

CANTIDAD Quanty Quantità 1 1 1 15 13 1 2 2 1 1 2 1 1 1 1 1 1 1 1 1 1 1


PARSUN BANDEJA - Bottom cowling - Base calandra

MOTOR - Engine - Motore F20 & F25

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-05000023 PAF25-03010000 PAF25-03000015 PAF15-05000022 PAGB/T5783-2000 PAF25-03000006 PAF25-03000007 PAF25-03000002 PAF15-05000003 PAF15-01000015 PAF25-03000003 PAF25-03000013 PAF15-05000017 PAF25-03000014 PAGB/T97.1-85 PAF15-05000008 PAF15-05000033 PAF25-03000005 PAGB/T5783-2000 PAF25-03000019 PAF15-05000026 PAGB/T5783-2000 PAF25-03020000 PAF15-05000036 PAF15-05000009 PAF25-03000001 PAGB/T93-1987 PAF25-00000004 PAF15-05000006 PAF15-12000005

DESCRIPCIÓN Description Descrizione WASHER, WAVE LOCKING ASSY, TOP COWLING WASHER BUSHING A BOLT HEXAGON DAMPER BUSHING, DAMPER SEAL, BOTTOM COWLING RUBBER PLUG, QUADRATE JACKET, CABLE RUBBER PLUG, CIRCULAR RUBBER PLUG, ABNORMAL SEAL, RUBBER COVER BOARD, BOTTOM COWLING WASHER CLAMP A JACKET, LEVER NIPPLE, RUBBER BOLT HEXAGON BRACKET ASSY, TENSIONAL SPRING SPRING, TENSION BOLT, HEXAGON LOCKING ASSY, TOP COWLING BUSHING B NIPPLE, PLASTIC BOTTOM COWLING WASHER, SPRING BIG WASHER SHEATH, WAVE MARK 5

CANTIDAD Quanty Quantità 1 1 1 1 6 4 4 1 1 1 1 1 1 1 3 1 1 6 1 1 1 1 1 1 1 1 4 4 1 1

105


PARSUN MANDOS - Control system - Comando

MOTOR - Engine - Motore F20 & F25

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 17 18 19 20 21

106

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05000008 PAF15-07000016 PAGB/T5782-2000 PAGB/T97.1-85 PAGB/T96-85 PAF15-07000012 PAF15-07000014 PAF15-07000013 PAGB/T5783-2000 PAF15-07000011 PAGB/T5783-2000 PAF15-05040002 PAF25-03030001 PAF15-05040100 PAGB/T5783-2000 PAF15-05000031 PAF25-03030002L PAF25-03030002S PAF15-05000035 PAGB/T6172.1-2000 PAF15-00000012 PAGB/T879.4-2000

DESCRIPCIÓN Description Descrizione LINK, ACCELEROGRAPH CONTROL JOINT ACCELEROGRAPH CONTROL BOLT WASHER LARGE WASHER BUSH, ACCELEROGRAPH ENFORCE PULLEY, PASSIVITY PULLEY, DRIVE BOLT BRACKET, CONTROL TIGHTWIRE BOLT BRACKET, SHIFT ROD ROCKER, STOPPER LEVER, SHIFT ROD BOLT SPRING SHIFT ROD SHIFT ROD SMALL COLUMNED NUT NUT SPRING PIN, SPRING

CANTIDAD Quanty Quantità 1 1 1 6 1 1 1 1 1 1 4 2 1 1 1 1 1 1 1 1 1 1


PARSUN COLA INFERIOR 2 - Lowwer casing & drive 2 - Parte inferiore piede 2

MOTOR - Engine - Motore F20 & F25

REF. PARSUN Ref. Parsun Ref. Parsun

1 2 3 3 4 5 6 7 8 9 10 11 12

PAF15-00000006 PAF25-02000019 PAF25-02000004L PAF25-02000004S PAF25-02000005 PAGB/T97.1-85 PAF25-00000011 PAF25-04000024 PAF25-04080000 PAF25-04000025 PAGB/T97.1-85 PAF25-04000027 PAGB/T91-86

DESCRIPCIÓN Description Descrizione PIN, DOWEL WASHER,NYLON TUPE, WATER (L) TUPE, WATER(S) GASKET, WATER PIPE WASHER BOLT SPACER,PROPELLER PROPELLER ASSY SPACER WASHER NUT PIN,COTTER

CANTIDAD Quanty Quantità 2 1 1 1 1 4 4 1 1 1 1 1 1

ELECTRICIDAD - Electrical - Parte elettrica

MOTOR - Engine - Motore F20 & F25

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T6563-1986 PAGB/T97.1-85 PAF25-05090001 PAF25-05090002 PAGB/T5783-2000 PAF25-05090005 PAF25-05090004 PAF25-05090003 PAF25-05120000 PAGB/T5783-2000 PAF25-05000016 NGKDPR7EA-9 PAF15-07010103 PAF15-07010101 PAF15-07010102

DESCRIPCIÓN Description Descrizione SCREW,LOCKED WASHER C.D.I. UNIT ASSY C.D.I. LINE ASSY BOLT BUSH,IGNITION BUSH,DAMPING BRACKET,IGNITION UNIT HIGH PRESSER ASSY BOLT CLAMP,NYLON SPARKPLUG OIL PRESSURE SENSOR JACKET, INSJULATION LEAD WIRE ASSY

CANTIDAD Quanty Quantità 3 7 1 1 3 3 3 1 1 1 1 2 1 1 1

107


PARSUN COLA INFERIOR 1 - Lowwer casing & drive 1 - Parte inferiore piede 1 MOTOR - Engine - Motore F20 & F25

65

1 2 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

108

REF. PARSUN Ref. Parsun Ref. Parsun PAGB/T3452.1-92 PAF25-04000017 PAF25-04000017S PAF25-04000016 PAGB/T5782-2000 PAGB/T97.1-85 PAF25-04050004 PAF25-04050001 PAF25-04050002 PAF25-04050003 PAF25-04050000 PAF25-04040000 PAF25-04000014 PAGB/T5783-2000 PAGB/T97.1-85 PAF25-04000012 PAF15-06020004

DESCRIPCIÓN Description Descrizione O-RING TUBE, WATER TUBE, WATER SMALL FIXED PLATE, WATER PUMP BOLT WASHER DAMPER, WATER PIPE SHELL, WATER PUMP SHELL, INNER O-RING SHELL ASSY, WATER PUMP IMPELLER ASSY OUTER PLATE BOLT WASHER PLATE, O-RING O-RING

CANTIDAD Quanty Quantità 2 1 1 1 4 8 1 1 1 1 1 1 1 2 2 1 1


PARSUN COLA INFERIOR 1 - Lowwer casing & drive 1 - Parte inferiore piede 1 Nº

17 18 19 20 21 22 22 23 24 25 25 25 25 25 25 25 25 26 27 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 43 43 43 43 44 45 46 47 48 49 50 51 52 53 54 55 55 55 55 56 57 58 59 60 61 62 63 64 65 65

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-04000013 PAF25-04000007 PAF25-04000008 PAF25-04000009 PAF25-04010003 PAF25-04010000 PAF25-04010000S PAF25-04000015 PAHI-CAP 32004JR KOYO PAF25-04000003-1 PAF25-04000003-2 PAF25-04000003-3 PAF25-04000003-4 PAF25-04000003-5 PAF25-04000003-6 PAF25-04000003-7 PAF25-04000003-8 PAF25-04000002 PAF25-04030000 PAF25-04030000S PAF4-03000023 PAF4-03000024 PAGB/T889.1-2000 PAF25-04000023 PAF25-04000031 PAF25-04000001 PAGB/T5782-2000 PAGB/T861.1-87 PAF15-06000004 PAGB/T5783-2000 PAF25-04000021 PAGB/T820-2000 PAF25-04000022 PAF25-04000006 PAF25-04000005 PAF25-04000004-1 PAF25-04000004-2 PAF25-04000004-3 PAF25-04000004-4 PAF25-04000004-5 PANTN 4T-30205 HN PAF25-04020000 PAF25-04060003 PAF15-06070004 PAF15-06070005 PAF25-04060006 PAF25-04060002 PAF25-04060001 PAF25-04060007 PAF25-04060000 PAF25-04070004 PAF25-04070005-1 PAF25-04070005-2 PAF25-04070005-3 PAF25-04070005-4 PAF25-04070002 PAKOYO 6006C3 PAF25-04070001 PANTN HK2016 HU PAF25-04070006 PAF25-04070003 PAGB/T5783-2000 PAF25-04070000 PAF2020 PAF25-0400000L PAF25-0400000S

DESCRIPCIÓN Description Descrizione WATER SEAL PIN, DOWEL BASE, DRIVE SHAFT SEAL OIL SEAL, DRIVE SHAFT DRIVE SHAFT ASSY DRIVE SHAFT ASSY SMALL SEMICIRCULAR KEY HOUSING, BEARING SHIM(t:0.7mm) SHIM(t:1.0mm) SHIM(t:1.1mm) SHIM(t:1.2mm) SHIM(t:1.3mm) SHIM(t:1.4mm) SHIM(t:1.5mm) SHIM(t:1.6mm) BUSHING, NYLON CAM ASSY, SHIFT ROD CAM ASSY, SHIFT ROD SMALL PLUG, HOLE OIL GASKET NUT, LOCKING WATER INLET “B” PLUG, DRAIN LOWER CASING BOLT WASHER, LOCKING ANODE, LOWER BOLT TAB, COURSE SCREW, PAN HEAD WATER INLET “A” NUT, PINION PINION SHIM (t:1.0mm) SHIM (t:1.1mm) SHIM (t:1.2mm) SHIM (t:1.3mm) SHIM (t:1.4mm) TAPER ROLLER BEARING GEAR, FORWARD CLUTCH, DOG PIN, CLUTCH RING, CLUTCH PLUNGER, SHIFT SPRING, CLUTCH SHAFT, PROPELLER PLATE, REVERSE GEAR PROPELLER, SHAFT ASSY GEAR, REVERSE SHIM (t:1.0mm) SHIM (t:1.1mm) SHIM (t:1.2mm) SHIM (t:1.3mm) O-RING A BALL BEARING COVER, LOWER CASING ROLLER GEARING OIL SEAL O-RING B BOLT COVER ASSY, LOWER CASING NEEDLE BEARING COMPLETE GEAR HOUSIN LARGE COMPLETE GEAR HOUSIN SMALL

CANTIDAD Quanty Quantità 1 3 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 2 2 1 1 1 1

109


PARSUN ADMISIÓN - Intake - Aspirazione MOTOR - Engine - Motore F20 & F25

REF. PARSUN Ref. Parsun Ref. Parsun

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21

PAF25-05080100 PAF25-05080009 PAHT-3.6x150 PAF25-05000031 PAF25-05080006 PAF25-02000018 PAGB/T5782-2000 PAF25-05080004 PAF25-05080005 PAF25-05000011 PAF25-05000009 PAF25-05060001 PAF25-05060002 PAF25-05060003 PAGB/T97.1-85 PAGB/T5783-2000 PAHT-3.6x250 PAF25-05080008 PAF25-05080007 PAF25-02000017 PAFPA25-05070000

110

DESCRIPCIÓN Description Descrizione SILENCER ASSY, INTAKE BREATHER ASSY CLAMP HOSE HOSE PIPE,JOINT BOLT,HEXAGON RUBBER,SEAL FLANGE 0-RING INSULATOR MANIFOLD INSERT GASKET,MANIFOLD WASHER 6 BOLT,HEXAGON CLAMP HOSE BREATHER ASSY HOSE CARBURETOR ASSY

CANTIDAD Quanty Quantità 1 1 6 1 1 1 2 1 1 2 1 1 1 1 5 3 1 1 2 1 1


PARSUN CIGÜEÑAL Y PISTONES - Crankshaft & piston - Albero motore e pistone MOTOR - Engine - Motore F20 & F25

1 2 3 3 4 5 5 6 7 8 9 10 11 12 13 14 15 16 17

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05020001 PAF25-05020003 PAF25-05010302-1 PAF25-05010302-2 PAF25-05020204 PAF25-05020203-1 PAF25-05020203-2 PAF25-05020101 PAF25-05020105 PAF25-05020106 PAF25-05020102 PAF25-05020310 PAF25-05020301 PAF25-05000026 PAF25-05020002 PAF25-05020103 PAF25-05020104 PAF25-05020100 PAF25-05020200

DESCRIPCIÓN Description Descrizione CRANK SHAFT OIL SEAL B MAIN BEARING MAIN BEARING BOLT,CONNECTING ROD PLANE BEARING,CONNECTING ROD PLANE BEARING,CONNECTING ROD PISTON PIN, PISTON CIRCLIP PISTON RING I CON-ROD ASSY,BALANCE PISTON,BALANCE NUT OIL SEAL A PISTON RING II COMBINATION OIL RING PISTON ASSY ROD,CONNECTING

CANTIDAD Quanty Quantità 1 1 6 6 2 2 2 2 2 4 2 1 1 1 1 2 2 2 2

111


PARSUN CARBURADOR - Carburetor - Carburatore

MOTOR - Engine - Motore F20 & F25

112


PARSUN CARBURADOR - Carburetor - Carburatore Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05070000 PAGB/T818-M4X12 PAGB/T93-4 PAF25-05070003 PAF25-05070002 PAF25-05070010 PAF25-05070011 PAF25-05070001 PAF25-05070005 PAF25-05070006 PAGB/T8964-4 PAF25-05070022 PAF25-05070025 PAF25-05070024 PAF25-05070023 PAF25-05070021 PAF25-05070017 PAF25-05070018 PAF25-05070019 PAF25-05070026 PAGB/T818-M4X8 PAGB/T818-M4X6 PAF25-05070006 PAF25-05070100 PAF25-05070004 PAF25-05070009 PAF25-05070008 PAF25-05070007 PAF25-05070200 PAF25-05070016 PAF25-05070013 PAF25-05070014 PAF25-05070300 PAGB/T818-M2X3 PAF25-05070302 PAF25-05070301 PAF25-05070305 PAF25-05070303 PAF25-05070304 PAF25-05070020 PAF25-05070201 PAF25-05070015 PAGB/T818-M4X14 PAGB/T818-M3X6

DESCRIPCIÓN Description Descrizione CARBURETOR ASSY BOLT WASHER, SPRING PLATE GASKET BOLT SPRING, THORTTEL CARBURETOR SEAL GASKET CIRCLIP NOZZLE, MAIN WAVE JACKET, VALVE WAVE MANDRIL, VALVE RUBBER CAP MAIN, JET VALVE, NEEDLE FLOAT PAIN, FLOAT GASKET, FLOAT CHAMBER BOLT BOLT APRON, ACCELERATOR SWING LINK, ACCELERATOR WRING SPRING TWIST SPRING, SWING LINK SWING LINK, VALVE BUSH, SWING LINK VALVE ASSY, ELECTRICAL PLATE, VALVE SCREW, AIR ADJUSTING SEAL BODY, FLOAT CHAMBER BOLT PLUG, VALVE SPRING, VALVE CUP, BODY SCREW, DRAIN GASKET MAIN, NOZZLE O-RING SPRING, PILOT ADJUSTING BOLT BOLT

CANTIDAD Quanty Quantità 1 3 8 1 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 4 2

113


PARSUN BLOQUE - Cylinder & cranckase - Blocco

MOTOR - Engine - Motore F20 & F25

114


PARSUN BLOQUE - Cylinder & cranckase - Blocco Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05010000 PAF25-00000014 PAGB/T5782-2000 PAGB/T5782-2000 PAF25-05000007 PAGB/T3452.1-1992 PAGB/T5783-2000 PAF25-05010108 PAF25-05010109 PAGB/T5783-2000 PAF25-05010106 PAGB/T5782-2000 PAF15-04000002 PAF15-04000003 PAF25-00000013 PAF4-04000030 PAF25-05000100 PAF4-04000036 PAF15-07010022 PAF15-07010021 PAGB/T5783-2000 PAGB/T97.1-85 PAGB/T97.1-85 PAF25-05010113 PAF25-05010107 PAF25-05010112 PAF25-03000008 PAHT-2.5x60 PAF15-05000011 PAF25-03000011 PAF25-03000009 PAF15-07010003 PAF25-05010111 PAF25-05050100 PAF25-00000014 PAF25-05040000 PAF25-05050104 PAF15-07040105 PAGB/T5783-2000 PAF25-05000002 PAF25-05000005 PAF25-05000004 PAGB/T5783-2000 PAGB/T97.1-85 PAF15-07050004 PAJASO F404 31-025 PAF25-05050007 PAF25-05050006 PAF25-02010005 PAF15-07010009 PAF15-07010011 PAF15-07010012 PAGB/T5783-2000 PAGB/T5783-2000 PAGB/T97.1-85 PAF25-05000003 PAF25-08000005 PAGB/T5783-2000

DESCRIPCIÓN Description Descrizione CRANKCASE ASSY PIN, DOWEL BOLT, HEXAGON BOLT, HEXAGON CRANKCASE SEAL BOLT, HEXAGON GASKET ,BREATHER COVER COVER,BREATHER BOLT, HEXAGON HANGER,ENGINE BOLT, HEXAGON BOLT,OIL DRAIN WASHER GASKET,ENGINE SPRING,FUEL PIPE’’B’’ OIL CLEANER THERMOSTAT GASKET, THERMOSTAT COVER, THERMOSTAT BOLT WASHER 6 WASHER 8 NIPPLE,HOSE CLEANER OUTER COVER, EXHAUST HOSE CLAMP THREE-WAY PIPE HOSE HOSE BOLT, UNION GASKET, EXHAUST OUTER COVER CYLINDER ASSY PIN,DOWEL GASKET , CYLINDER HEAD VALVE GUIDE BUSH CIRCLIP, GUIDE BUSH BOLT, HEXAGON BOLT,FLANGE COVER,CYLINDER HEAD SEAL,CYLINDER COVER BOLT, HEXAGON WASHER,PLATE PLUG,OIL O-RING GASKET BOLT ANODE GROMMET,ANODE COVER, ANODE PLATE,ANODE BOLT, HEXAGON BOLT, HEXAGON WASHER,PLATE WASHER ,PLATE SIGN 5 BOLT

CANTIDAD Quanty Quantità 1 2 6 6 1 1 4 1 1 4 1 1 1 1 1 1 1 1 1 1 2 17 7 1 1 1 1 5 1 1 1 1 1 1 2 1 4 4 3 6 1 1 5 10 1 1 1 1 2 2 2 2 2 2 2 6 1 7

115


PARSUN VÁLVULAS - Valve - Valvole MOTOR - Engine - Motore F20 & F25

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05050001 PAF25-05050002 PAF25-05050003 PAPS-2700.04.03 PAF25-05050005 PAF15-07040006 PAF15-07040007 PAF15-07040303 PAF15-07040304 PAF25-05050301 PAF25-05050009 PAF25-05050011 PAF25-05050019 PAF25-05050008 PAF25-05050012 PAF25-05050300

DESCRIPCIÓN Description Descrizione VALVE,INTAKE VALVE,EXHAUST SEAL,VALVE SPRING SEAL,VALVE STEM SPRING,VALVE RETAINER,VALVE SPRING COTTER,VALVE SCREW,VALVE ADJUSTING NUT ROCKET PLATE A,BOLT STOPPER SPRING BOLT SHAFT,ROCKET PLATE B,BOLT STOPPER ROCKET ASSY

CANTIDAD Quanty Quantità 2 2 4 4 4 4 8 1 1 1 2 1 3 1 1 4

BOMBA DE ACIETE - Oil pump - Pompa dell’olio

MOTOR - Engine - Motore F20 & F25

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

116

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-04000019 PAF25-05050400 PAF25-05000021 PAF25-05050016 PAF25-05000022 PAF25-05000023 PAF25-05050013 PAF25-05050014 PAGB/T5785-2000 PAF25-05050018 PAF25-05050017 PAF25-05050015 PAF25-05050021 PAF25-05050200 PAGB/T5782-2000 PAGB/T97.1-85 PAGB/T97.1-85

DESCRIPCIÓN Description Descrizione KEY, WOODRUFF OIL PUMP ASSY BELT PULLEY, TIMING PIN,DOWEL BUSH,SPRING BELT,TIMING O-RING A O-RING B BOLT WASHER,PLATE BELT PULLEY, DRIVEN O-RING C OIL SEAL CAMSHAFT ASSY BOLT WASHER,PLATE WASHER,PLATE

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 1 1 1 1 1 1 4 4 1


PARSUN COMBUSTIBLE 1 - Fuel 1 - Impianto carburante MOTOR - Engine - Motore F20 & F25

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40

REF. PARSUN Ref. Parsun Ref. Parsun PAF4-05000200 PAGB/T97.1-85 PAGB/T5783-2000 PAF4-04000030 PAF25-03000012 PAF25-03000004 PAHT-2.5x60 PAF15-07080000 PAF15-07080002 PAGB/T3452.1-1992 PAF15-07080001 PAGB/T6170-2000 PAF25-05000029 PAF25-05000012 PAF25-05000033 PAF25-05000032 PAF25-05000018 PAGB/T5783-2000 PAGB/T97.1-85 PAJB/T7757.2-1995 PAF25-05130000 PAF25-05130004 PAF25-05130003 PAF25-05130001 PAGB/T6170-2000 PAF25-05130002 PAGB/T309-2000 PAF25-05130100 PAF4-04090011 PAGB/T848-2002 PAF4-04090005 PAGB/T6170-2000 PAF25-05130201 PAF25-05130005 PAF25-05130006 PAF25-05130007 PAGB/T818-2000 PAGB/T97.1-85 PAGB/T5783-2000 PAF25-05000017

DESCRIPCIÓN Description Descrizione FUEL PIPE TIE-IN ASSY WASHER BOLT SPRING, FUEL PIPE “B” PIPE, FUEL “A” PIPE,WAVE CLAMP FILTER ASSY CUP,FILTER WASHER, CUP FILTER ELEMENT, FILTER NUT PIPE,WAVE PIPE, FUEL PIPE,WAVE HOSE BRACKET, FASTNESS BOLT WASHER O-RING FUEL PUMP ASSY PLUNGER SPRING, PLUNGER SEAT, FUEL PUMP NUT SPRING, DIAP HRAGM ROLLER NEEDLE DIAP HRAGM ASSY SCREW, VALVE SMALL WASHER PLATE NUT FUEL PUMP SHELL DIAPHRAGM, TOP SEAL, FUEL PUMP COVER, FUEL PUMP SCREW, PAN HEAD WASHER BOLT BRACKET, FILTER CUP

CANTIDAD Quanty Quantità 1 1 1 5 1 1 6 1 1 1 1 1 1 1 1 1 1 2 2 1 1 1 1 1 4 1 1 1 2 2 2 2 1 1 1 1 4 1 1 1

117


PARSUN ARRANQUE - Starter assy - Avviamento MOTOR - Engine - Motore F20 & F25

118


PARSUN ARRANQUE - Starter assy - Avviamento Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05160000 PAGB/T5783-2000 PAGB/T97.1-85 PAF25-05160100 PAF25-05160003 PAF25-05160005 PAF25-05160001 PAF25-05160006 PAGB/T5285-1985 PAF25-05160004 PAF25-05160301 PAF25-05160304 PAF25-05160305 PAGB/T896-86 PAF25-05160018 PAF25-05160017 PAF25-05160016 PAF25-05160014 PAF25-05160013 PAF25-05160009 PAGB/T5783-2000 PAGB/T5287-1985 PAF25-05160008 PAF25-05160019 PAF25-05160012 PAF4-04130102 PAF25-05160021 PAF25-05160501 PAF25-05160401 PAGB/T5783-2000 PAF15-00000012 PAF25-05000028 PAGB/T5783-2000 PAF25-05160002 PAGB/T96-85 PAGB/T70.1-2000 PAF25-05000027 PAF25-05000026 PAF25-05000025 PAF25-05150000 PAGB/T70.1-2000 PAF25-05140000 PAF25-05000034 PAGB/T5783-2000 PAGB/T97.1-8.5 PAF25-05110000 PAF25-05000024 PAGB/T5783-2000 PAGB/T93-1987 PAHT2.5X60 PAF25-05160402 PAF25-05160403 PAF15-07130303 PAGB/T848-1985 PAGB/T889.1-2000 PAF25-05110001 PAF25-05160200 PAF25-05160015 PAF25-08000006 PAF25-08000105 PAF25-12000012

DESCRIPCIÓN Description Descrizione STARTER ASSY BOLT WASHER, PLATE CASE, STARTER SPRING, ARRESTER SPRING, TENSION ARRESTER ARRESTER, CHANGLESS SCREW, TAPPING PAWL, DRIVE WHEEL, START-UP PAWL, DRIVE SPRING PAWL, DRIVE CIRCLIP PLATE, DRIVE BOLT PLATE, DRIVE SPRING, DRIVE PLATE SEAT, SPRING CUSHION, SPRING, SEAT AXES, PULLEY BOLT WASHER, OUTSIZE PULLEY, STARTLING START LING JACKET, RUBBER COVER DAMPING HANDLE, STARTER FRAME, STARTER BOLT SPRING STAY, CABLE COMP BOLT SPRING BIG WASHER BOLT JUMP START, AXES NUT, FLYWHEEL WASHER, FLYWHEEL NUT FLYWHEEL ASSY BOLT STATOR ASSY RIPPLE JACKET BOLT WASHER, PLATE COIL, PULSER KEY, SEMISIRCLE FLYWHEEL BOLT WASHER SPRING CLAMP SEAL, FROTHY RUBBER NOG, UNCORK SUMP INDICATOR LIGHT SMALL WASHER LOCK NUT INSULATED PLUG CABLE COMP, STARTER STOP SPRING, VOLUTE MARK 6 MARK 5 MARK 12

CANTIDAD Quanty Quantità 1 4 9 1 1 1 1 1 3 1 1 2 2 2 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 1 3 1 1 1 1 3 1 1 2 2 1 1 2 2 1 1 1 1 3 2 2 1 1 1 1 1

119


PARSUN TAPA MOTOR - Top cowling assy - Calandra

MOTOR - Engine - Motore F20 & F25

Nº 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-06000000 PAF25-06000001 PAF25-08000001 PAF25-06000007 PAF25-06000005 PAF25-06000100 PAGB/T6184-2000 PAF25-06000003 PAF4-06000004 PAGB/T845-85 PAF25-06000002 PAF25-06000004 PAF25-06000006 PAF25-08000002 PAF25-08000003 PAF25-08000004

DESCRIPCIÓN Description Descrizione TOP COWLING ASSY TOP COWLING MARK 1 FLAT BOLT LUSHION, BACK POTHOOK BACK POTHOOK ASSY NUT COVER, TOP COWLING MUFFLE WASHER, RUBBER SCREW, PAN HEAD SEAL POTHOOK, FRONT FLAT BOLT “B” MARK 2 MARK 3 MARK 4

CANTIDAD Quanty Quantità 1 1 1 2 1 1 4 1 4 4 1 1 2 1 1 1

DESPÓSITO COMBUSTIBLE - Fuel tank - Serbatoio carburante MOTOR - Engine - Motore F20 & F25

1 2 3 4 5 6 7 8 9

120

REF. PARSUN Ref. Parsun Ref. Parsun PAF15-09000000 PAF15-10000000 PAF15-10010000 PAGB/T818-2000 PAGB/T97.1-85 PAF15-10020000 PAF15-10000003 PAF15-10000002 PAF15-10000001

DESCRIPCIÓN Description Descrizione OIL TUBE ASSY FUEL TANK ASSY COVER ASSY, FUEL TANK SCREW, PAN HEAD WASHER OLEOMETER ASSY GASKET STRAINER FUEL TANK

CANTIDAD Quanty Quantità 1 1 1 4 4 1 1 1 1


PARSUN ELECTRICIDAD - Electrical - Parte elettrica

MOTOR - Engine - Motore F20 & F25 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05170100W PAGB/T5782-2000 PAGB/T97.1-85 PAF25-05170001W PAF15-07150002W PAF15-07150200W PAF25-05170201W PAF25-05170202W PAGB/T6170-2000 PAF25-05170400W PAF25-05170401W PAGB/T97.1-85 PAGB/T6170-2000 PAF25-05170300W PAF25-07150301W PAGB/T5783-2000 PAF25-07150302W PAF25-05090100W PAF15-07150001W

DESCRIPCIÓN Description Descrizione STARTUP MOTOR HEXAGON BOLT M8X50 WASHER 8 FIXATION BOLT,MOTOR COLUMNAR BOLT M8 LINE,POWER SOURCE COVERING A,POWER SOURCE LINE COVERING B,POWER SOURCE LINE HEXANGULAR NUT M8 CONNECTION LINE,MOTOR JACKET,CONNECTION LINE WASHER 6 HEXANGULAR NUT M6 RELAY RELAY JACKET HEXAGON BOLT M6X12 PLANK, RELAY FUSE ASSY FUSE

CANTIDAD Quanty Quantità 1 1 7 1 1 1 1 1 2 1 2 6 2 1 1 2 1 1 1

121


PARSUN TERMINALES Y SOPORTES - Bottom cowling & bracket - Cavi comando e terminali MOTOR - Engine - Motore F20 & F25 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

122


PARSUN TERMINALES Y SOPORTES - Bottom cowling & bracket - Cavi comando e terminali Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 41 37 38 39 40

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-03000021W PAF25-03000022W PAF25-03000100W PAF25-03000101W PAF25-03000102W PAF25-03000103W PAF25-03000104W PAF25-03000023W PAGB/T97.1-85 PAGB/T5783-2000 PAGB/T84.5-85 PAF25-03000013W PAF25-03000024W PAF25-03000025W PAF25-03030003W PAGB/T879.2-2000 PAF25-03030005W PAF25-03030004W PAGB/T96-1985 PAF25-05160002 PAF15-00000012 PAF25-03000027W PAF25-03000028W PAF25-07000005W PAF25-07000200W PAF25-07000003W PAGB/T5287-1985 PAGB/T5783-2000 PAF25-03000029W PAF25-05090002W PAF25-07000006W PAGB/T97.1-85 PAF25-01000007W PAGB/T889.2-2000 PAJASO F404 24-016 PAF25-01010012W PAF25-07000300W PAF25-07000301W PAF25-07000304W PAF25-07000303W PAF25-07000302W

DESCRIPCIÓN Description Descrizione WATER PIPE,FIGURATION JACKET,WATER PIPE JAM ASS‘Y JAM BUSH,RUBBER JAM TIE-IN ,JAM NUT,JAM BRACKET,JAM WASHER 6 BOLT M6X20 SCREW, PAN HEAD ST5.5X19 JAM,ABNORNOMITY RUBBER JAM “B” JAM,ACCELEROGRAPH CABLE ROCKER,STOPPER COLUMNIFORM PIN ROCKER,STOPPER LINK ROD,SHIFT BIG WASHER 5 SPRING SPRING PLATE, SHIFT BUSH, LIMITED PLATE TIE-IN, CONTROL CABLE CONTROL CABLE ASS’Y(4.26M=14') PLATE, RINGENT SUPER WASHER 6 BOLT M6X25 JAM,RECTANGLE C.D.I. CABLE ASS’Y THIN LOCKNUT WASHER 10 PLATE THIN LOCKNUT M10X1.25 O-RING NUT,PLASTIC LINK ROD ASS’Y LINK ROD,TURNING NUT TUBE,BOLT BOLT

CANTIDAD Quanty Quantità 1 1 1 1 1 1 1 1 1 1 2 1 1 1 1 2 1 1 2 1 3 1 1 2 2 1 1 1 1 1 2 5 1 2 1 1 1 1 1 1 1

123


PARSUN CAJA DE MANDOS - Control box assy - Scatola comandi MOTOR - Engine - Motore F20 & F25 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

124


PARSUN CAJA DE MANDOS - Control box assy - Scatola comandi Nº

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 61 62 63 64

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-11000000W PAHT2.5*60 PAF15-13000200W PAF15-13000100W PAF15-11000002W PAGB/T819.2-1997 PAF15-13020007W PAF15-13000005W PAF15-13020006W PAF15-11000001W PAF15-13000014W PAF4-01090401 PAF15-13020400W PAF15-13000203W PAF15-13000202W PAF15-13020001W PAF15-13000013W PAF15-13020005W PAF15-13020100W PAF15-13020002W PAF15-13020003W PAF15-13020004W PAGB/T818-2000 PAF15-13020000W PAGB/T5783-2000 PAGB/T97.1-85 PAF15-13000500W PAF15-13000007W PAGB/T896-1986 PAF25-07000007W PAF15-13000002W PAGB/T818-2000 PAF15-13000800W PAF15-13000003W PAF15-13000004W PAF15-13000001W PAF15-12000016W PAGB/T6170-2000 PAF15-13000008W PAF15-13000700W PAF15-13000601W PAGB/T5783-2000 PAGB/T6170-2000 PAF15-13000300W PAF15-13000602W PAGB/T5287-1985 PAF15-13000006W PAF15-13000011W PAF15-13000012W PAF15-12000013W PAF15-13000015W PAF15-13010010W PAGB/T956.1-1987 PAGB/T819.2-1997 PAF15-13010003W PAF15-13010001W PAF15-13010002W PAGB/T84.5-2000 PAGB/T818-2000 PAF15-13010009W PAF15-13010005W PAF15-13010004W PAF15-13010008W PAGB/T820-2000

DESCRIPCIÓN Description Descrizione CONTROL BOX ASS‘Y CLAMP STARTING SWICH ASS’Y CONTROL CABLE ASS‘Y(5M=16.4’) PLATE,CONTROL BOX SCREW PAN HEAD M5X12 THROTTLE HANDLE, INCHING BUSH, CAM BUSH, HANDLE BLOCK, RUBBER JACKET, CABLE STOPER,HANG ROPE ASS’Y ENGINE STOP SWICH ASS’Y INSULATED PLUG ‘’B’’ INSULATED PLUG ‘’A’’ COVER, CONTROL BOX SMALL COVER, CONTROL BOX WASHER “B”, WAVE LOCKED DISK ASS‘Y TORSION SPRING EACH LOCKED PULLEY PLATE, PULLEY SPRING PAN HEAD SCREW M4X6 COVER ASS‘Y, CONTROL BOX BOLT M8X30 WASHER 8 MACHINE, CONTROL ACCELEROGRAPH WASHER PINÿCOTTER 6 CONTROL CABLE TIE IN “B” CAM MECHANISM PAN HEAD SCREW M3X14 INCHING SWITCH PLATE PULLEY SHIFT SPRING PLATE “B” MARK 16 NUT M6 WEARABLE PLATE, CAM MACHANISM SHIFT SWING LINK ADJUSTER FASTNESS ASS’Y BOLT M5X25 NUT M5 BUZZER ASS‘Y ADJUSTER PIN BIG WASHER 6 WEARABLE PLATE BUSH, SHIFT SWING LINK BRACKET, CONTROL BOX MARK 13 COVER, WATERPROOF BLOCK, CONTROL HANDLE WASHER, LOCKED 5 SCREW, PAN HEAD M5X18 JAM, BUTTON CONTROL HANDLE CONTROL HANDLEBAR SCREW, PAN HEAD ST4.8X12 SCREW, PAN HEAD M4X10 COVER, CONTROL HANDLE SPRING, COMPRESSION PART, ORIENTATION CONTROL PLATE, ORIENTATION PART SCREW, PAN HEAD M6X90

CANTIDAD Quanty Quantità 1 2 1 1 1 2 1 2 1 1 1 1 1 2 1 1 1 1 1 1 1 1 2 1 1 1 1 1 3 2 1 2 1 1 1 5 1 3 1 1 1 2 2 1 1 3 1 1 1 1 1 1 2 7 2 1 1 1 3 1 1 1 1 3

125


PARSUN ARRANQUE ELÉCTRICO - Starter - Avviamento elettrico

MOTOR - Engine - Motore F20 & F25 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

1

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05180000W

DESCRIPCIÓN Description Descrizione FLYWHEEL,ASSY

CANTIDAD Quanty Quantità 1

RECTIFICADOR - Rectifier - Rectificatore

MOTOR - Engine - Motore F20 & F25 ARRANQUE ELÉCTRICO Electric start Avviamento elettrico

1 2 3 4

126

REF. PARSUN Ref. Parsun Ref. Parsun PAF25-05170500W PAGB/T97.1-85 PAGB/T5783-2000 PAF25-05010400W

DESCRIPCIÓN Description Descrizione RECTIFIER ASSY WASHER 6 BOLT, HEXAGON M6X12 NOZZLE, ASSY

CANTIDAD Quanty Quantità 1 2 2 1


PARSUN


PARSUN

Polígono Industrial “El Regàs” - C/ dels Oficis 23 08850 Gavà (Barcelona) Nacional: Tfno.: 902 10 85 85 / Fax: 93 662 66 59 International Phone: 00 34 93 662 66 55 / Fax: 00 34 93 662 66 59 E-mail: info@recambiosmarinos.es / www.recambiosmarinos.com Polígono Industrial Firal - Carretera el Far, s/n 17600 Figueres (Girona) Tfno.: 972 674 631 / Fax: 972 501 100 E-mail: info@recambiosnarinos.es / www.recambiosmarinos.es


Parsun